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Dopamine
nxuen Adrenergic agonist
suuuuen: enda50 mg/5 ml, 250 mg/10 ml
aiawielaft Treatment shock with persists after adequate fluid volume replacement
aiaviulal: sihaviuw sodium bisulfites, pheochromocytoma, ventricular fibrillation
Pregnancy category: C
auaen: IV infusion
¢ Neonate: 1-20 mcg/kg/min dsununaenaiunisaausuavuadrfie
e Children: 1-20 mcg/kg/min Taaauaengegn 50 mcg/kg/min d5uuuraen
auNTRaudUaIzavihe
e Adult: 1-5 mcg/kg/min tAnauaa ey 20-50 mcg/kg/min USuaunaaany
nMseauduavuarihe
sl lewn D5W, D5S, NSS, D5S/2, LRI
ANSU5UNSEN .
= Double check dfagjilhe Hfiauazauinn
»  syivduaudu Dobutamine .
»  aslvimagurdaaluai(central vein) aaiuluihadlisunsalvnie
central line 16 396ia91vin9 peripheral line
= @351 infusion pump
*  URLAENNZITURUWIIZANNAUILANTIUTT AITADED AAAUIALIRIUID AR
rate of infusion AauwneAeN
= desudigedalunisluien (Max rate) 20 meg/kg/min IV
MsfinauNan1sldun

= [JEKG _[ 1 urine output [ ] Electrolyte (especially K)
=[] vinaviunaindaadviagisas 1 a5
=[] das5lunstienadnviiaasay 1 a5
anns luviszavandaaudluinannnisladen:
= laius) wilasufindeniy
" ANUGUTARRARY
= danadia danawinda o
* wnfinsiiaanuanuaantdan andvinliAaliiatiiaaeals
NSLASENLN ANSHENEN
= Double check dagjihe Hiiauazauiae
= syisFuaudu Dobutamine .
* 1w Sodium bicarbonate wiagsazaravitiuaremeanatdadAu twsevin
W dopamine viuagna Lo
= eanuintugIga (Maximum concentration) 3.2 mg/ml
= evinduua 1 ldnelu 24 72 Tu u,m'vﬁ']msazmmﬂﬁﬂus‘imns‘imﬁaodauﬂ
tHuuindunia dsuiluiuuwdasnoiui
DI: Increase effect: MAO inhibitors, alpha and beta adrenergic blockers,
general anesthetics, Phenytoin
Decrease effect: TCA
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Dopamine

YUIALBATANUIUNLATBS Dopamine 1 mg/mL

infusion rate (ml/hr Wi microdrop/min)

Dose
(nalka/ 45 kg 50 kg 55 kg 60 kg 65 kg 70 kg 75 kg 80 kg

_.::.; Dose Rate Dose Rate Dose Rate Dose Rate Do=e Rate Dose Rate Dose Rate Dose Rate
(pgimin) | (mlbr) | (pgimin) | (mib) | (pgimin) | (mbhr) | (paimin) | (mibr) | (ugimin) | (mbbr) | (pgimin) | (mbh) | (ugimin) | (mibr) | (pgimin) {mlihr)

2 90 5 100 6 110 7 120 7 130 8 140 8 150 9 160 10
25| 1125 7 125 8 1375 8 150 9 162.5 10 175 11 187.5 11 200 12
3 135 8 150 9 165 10 180 11 195 12 210 13 225 14 240 14

4 180 11 200 12 220 13 240 14 260 16 280 17 300 18 320 19

5| 225 14 250 15 275 17 300 18 325 20 350 21 375 23 400 24

6| 270 16 300 18 330 20 360 22 390 23 420 25 450 27 480 29

7| 35 19 350 21 385 23 420 25 455 27 490 29 525 32 560 34
7.5 | 3375 20 375 23 4125 25 450 27 | 4875 29 525 32 562.5 34 600 36
8| 360 22 400 24 440 26 480 29 520 31 560 34 600 36 640 38

9| 405 24 450 27 495 30 540 32 585 35 630 38 675 41 720 43
10 | 450 27 500 30 550 33 600 36 650 39 700 42 750 45 800 48
11 495 30 550 33 605 36 660 40 715 43 770 46 825 50 880 53
12 | 540 32 600 36 660 40 720 43 780 47 840 50 900 54 960 58
125 | 562.5 34 625 38 6875 41 750 45 | 8125 | 49 875 53 937.5 56 1000 60
13| 585 35 650 39 715 43 780 47 845 51 910 55 975 59 1040 62
14 | 630 38 700 42 770 46 840 50 910 55 980 59 1050 63 1120 67
15 | 675 41 750 45 825 50 900 54 975 59 1050 63 1125 68 1200 72
16 | 720 43 800 48 880 53 960 58 1040 62 1120 67 1200 72 1280 77
17 | 765 46 850 51 935 56 1020 61 1105 66 1190 7 1275 77 1360 82
18 | 810 49 900 54 990 59 1080 65 1170 70 1260 76 1350 81 1440 86
19 | 855 51 950 57 1045 63 1140 68 1235 74 1330 80 1425 86 1520 91
20 | 900 54 1000 60 1100 66 1200 72 1300 78 1400 84 1500 90 1600 96

'Y
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Dopamine

AUIRBBATATUIUNEAUD Dopamine 2 mg/mL

infusion rate (ml/hr 138 microdrop/ min)

Dose | 45kg 50 kg 55 kg 60 kg 65 kg 70 kg 75 kg 80 kg
(pefammn Dose Rate Dose Rate Dose Rate Dose Rate Dose Rate Dose Rate Dose Rate Dose Rate
(pgimin) {mUhr) {pg/min) (ml/r) (pgimin) {mléhr) {ug/min) | (mlhr) {pg/min} ( ) (pgimin) {mlnr) (pg/min) {mlihr) {pg/min) (mlshr)
1 45 1 50 2 55 2 60 2 65 2 70 2 75 2 80 2
2 90 3 100 3 110 3 120 4 130 4 140 4 150 ] 160 5
3 135 4 150 5 165 5 180 5 195 G 210 6 225 7 240 7
4 180 5 200 6 220 7 240 7 260 8 280 8 300 9 320 10
5 225 7 250 8 275 8 300 9 325 10 350 11 375 11 400 12
6 270 8 300 9 330 10 360 " 390 12 420 13 450 14 480 14
7 3158 9 350 11 385 12 420 13 455 14 490 15 525 16 560 17
] 360 11 400 12 440 13 480 14 520 16 560 17 GO0 18 640 19
9 405 12 450 14 495 15 540 16 585 18 630 19 G675 20 720 22
10 450 14 500 15 550 17 600 18 650 20 700 21 750 23 800 24
11 495 15 550 17 605 18 660 20 715 21 770 23 825 25 880 26
12 540 16 600 18 660 20 720 22 780 23 840 25 900 27 960 29
13 585 18 650 20 715 21 780 23 845 25 910 27 975 29 1040 31
14 630 19 700 21 770 23 840 25 910 27 980 29 1050 32 1120 34
15 675 20 750 23 825 25 900 27 975 29 1050 32 1125 34 1200 36
16 720 22 800 24 880 26 960 29 1040 3 1120 34 1200 36 1280 38
17 765 23 850 26 935 28 1020 31 1105 33 1190 36 1275 38 1360 41
18 810 24 900 27 980 30 1080 32 1170 35 1260 38 1350 4 1440 43
19 855 26 950 29 1045 31 1140 34 1235 37 1330 40 1425 43 1520 46
20 900 27 1000 30 1100 33 1200 36 1300 39 1400 42 1500 45 1600 48

'Y
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Dobutamine

nxuen Adrenergic agonist

suuuuen: endia 250 mg/20 ml

aiawivlaft short term management of patient with cardiac decompensation
ainviulal: ilhaviuwen dobutamine uay sulfite

Pregnancy category: B

WAL :

Neonate: 2-15 mcg/kg/min dsunuiagiaiunisaausguavuadrfie
Children and Adult: 2.5-20 mcg/kg/min dFuauraeaiunisnausguaduad
t{1lel

uraengaga lutiu 40 meg/kg/min (infusion)

fsihiaiAule: leua D5W, D5S, NSS, D5S/2, D10W, RLS
ANSUS1KN5EN

Double check “ff'avjﬂm AUALRLUUIAELN

seioduaudu Dopamine

A351y infusion pump

WNNLALNALVURULNIILANUAUILANVIUTA AITADELY RAAUIALNRINIA AR
rate of infusion AauwneAen

nsfnauNan1s 1

[1HR

[1BP [ ] EKG

[ ] Urine output [ ] Electrolyte (especially K)
ann1sluwvisravandaanuiluiinainnislaien:

wlasiufia oy

Wuwiumihan

aduld anlau

2 Mmsunen 1u i fiu vauwilas wialadunn
winfinsHaanuanuaaaidas anavinlviAaiiadasnele

ANSILOSHNEN ANSHANLN

Double check fasjihe ufiauazuuraen

seioduaudu Dopamine

ANuLAutugedga (Maximum concentration) 5 mg/iml .
Wuenende dobutamine avlugnda Sodium bicarbonate wiassavaail
anuniluaage LﬁaqmnmaLﬁmms"L:J'Lm”jﬁumaamsasmﬂ

a3ty dobutamine TamAuRTsayaanigIudsznauuay sodium bisulfate
wia ethanol

ENTAHRNLAINAIINAIEI 6 ﬁﬂm“luamuﬂuua\mau 24 ﬁ'ﬂm‘lummu
msaumﬂmaLﬂaﬂutﬂumjuw‘mmmmnms oxidation aavenusagluvinlu
gautduAnuusouasen

DI: Decrease effect: beta adrenergic blockers (increase peripheral resistance)
Increase effect: general anesthetics (halothane, cyclo propane)

NAUNUINAN



Adrenaline (Epinephrine)

nxuen Adrenergic agonist

suuuuen: Injection 1 mg/mlin 1 ml amp

aiawielaft Cardiac arrest, Inotropic support .

aiaviulal: viuldlugihenfinudulaiagy, seiaseivnsladlugihaniilsamilasiu

AnFonie Tsmuavviaantdansdrudana (peripheral vascular disease)

Pregnancy category: C

AUIR YN ATUIUITENLUL continuous I.V. infusion siavlaf infusion pump 5

LD; 0.5-1 mg IV push g 3-5 min (higher dose 2-5 mg g 3-5 min aalduuagediuan

lisausuay)
Children: Anaphylaxis: (injectable solution) 0.01 mg/kg or 0.3 mg/m?
SUBCUTANEOUS to a MAX of 0.5 mL of a 1:1000 solution IM or SUBCUTANEOUS
every 5 min as needed
Anaphylaxis: (IV) 0.01 mg/kg (0.1 mL/kg of a 1:10,000 solution) up to 10
mcg/min IV to a MAX of 0.3 mg
Asthma: (m;ectable solution) 0.01 mg/kg (0.01 mL/kg of 1:1000 solution) or 0.3
mg/m? (0.3 mL/m? of 1:1000 solution) SUBCUTANEOUS to a MAX of 0.5 mL; viai
19 4 M Tuvdr6asns
Asthma: (inhalation) (>4 years) start with 1 inhalation (0.22 mg); a7 ulduas 1
wAliAdulvlddnafouazvinulasaauninavasy 3 flug
Bradyarrhythmia, Acute symptomatic; 0.01 mg/kg (0.1 mL/kg of a 1:10,000
solution) IV/INTRAOSSEOQUSLY; analviainnng 3 to 5 uniidrsiasns
Bradyarrhythmia, Acute symptomatic: 0.1 mg/kg (0.1 mL/kg of a 1:1000 solution)
ENDOTRACHEAL g1'lsigunsaliinig IV/INTRAOSSEOUS 16
Cardiac arrest: initial, 0.01 mg/kg (0.1 mL/kg of a 1:10,000 solution)
IV/INTRAOSSEOUSLY; anatlwieinng 3 to 5 uniidrsiavnis; MAX dose 1 mg

Cardiac arrest: 0.1 mg/kg (0.1 mL/kg of a 1:1000 solution) ENDOTRACHEAL &1
funsalvinne IV/INTRAOSSEOUS 'la flush ée 5 mL NS wazanueha 5 ventilations,
analuaiinng 3 to 5 unvideiasnis; MAX dose 2.5 mg

Cardiac arrest - Hypotension, Acute: 0.1 to 1 mcg/kg/min IV/INTRAOSSEOUS and
titrate to response

Hypersensitivity reaction: 0.2 to 1 mg (0.2 to 1 mL of 1:1000 solution)
SUBCUTANEOUS

g1sihaiaAule: Concentration 30 mg/250 ml in NSS or D5W

anslivivilszavaudaanutluinainnisldun: arrhythmia, large pupils,
pulmonary edema, renal failure, metabolic acidosis,hemiplegia, chest pain wag
sudden death

AFUNUIUAN



Adrenaline (Epinephrine)

nMshinauNan1s e
[ ] Continuous ECG [1BP
[1HR [ ] Pulmonary function

Note: m135n11a12¢ hypovolemia Aaulien
DI (2-Severe Interaction): Beta blockers (Atenolol, Metroprolol), Tricyclic

antidepressant (Amytriptyline)

siayaintéiu: Antidote &a Phentolamine ugtflagsanend'bisfiludssina'lng lunsedl
7Afin extravasation sevinelvienuaziiia blanching (nsdauaciiafiausaien
aanuaniduldan) msurlavinlalaaly Topical nitrate MusMALAANTIRREN
waz&unsald infusion terbutaline su6e

NAUNUINAN



Norepinephrine
nxuen Adrenergic agonist
aiaielal llunsinenanzdanndsanniliasiinaunuatradiaonausd, Tddmsuy
halviusedulaiafiansiasatoidaundundugedugseduilng
aiaviula Hypotensive patients w/ blood volume deficits except during
emergencies.
Pregnancy category: C
VAL
Cardiac arrest; Adjunct - Hypotension, Profound:
Wivgi: Bulviluzuna 0.1-0.5 meg/kg/min IV, Winzunaau'lduaisasnis via 8-
12 mcg/min IV wagsaqainis U5y rate 1i'laszdu BP (systolic, 80-100 mmHg),
MD 2-4 mcg/min 1V; ge&a 68 mg/day
wiin: 0.1 to 0.2 meg/kg/min IV, Winauaau'lduaisasnis
Hypotension, acute:

ilnad: Busiuluzuie, 8-12 meg/min IV uarsagainns sy rate Tlssedu BP
(systolic, 80-100 mmHg), maintenance, 2-4 mcg/min IV; gy&a 68 mg/day

win: Busuluzuna 0.1 meg/min IV Winuuiaauiisadnis maintenance, 0.05-0.3
mcg/min IV; g9&a 6 mcg/min

Septic shock; Adjunct: . ‘

#1viai: 0.01-3 mcg/kg/min (guideline dosing) tANaUIAIUTEARATAGDINIT &1U1T8
1af 0.02 mcg/kg/min #3aunnnirlunsaianiiu

dose(mcg/kg/min) x weight(kg) x 60 min/hr

5 Concentration(mcg/ml)

s Aule: D5W, D5S wiulaf NSS . .

Stability asazanaitiaansuarazianiuaedd 24 9Hlue Maaungdvias TaaAulvivy
uay vinldasavaraviguniatddeulilufuuy &iudasdu viafuiiena
ANSUSKISEN .

1. Zenuhvenaaatdaasdialsly infusion pump wWalvausamiuau nslaules
2. BulvenadrvrhquardsuiAnainaudniu Taa6avfnaINgAITRALRUDIUDY
sihe Ly seduAINAuTaTia uay cardiovascular parameter 8uq nsuea
tnsasAany Usuanas unaaeui wailasdunneanuduidans

3. anlinnvaaadansluainse antecubital vein Adamandulunialyiznnig
vaaaLlane femoral Avtinan ‘hinslvienTaeds catheter tie-in iwsizagvinlviAnen
dotannen

nMsfinauNan1s e o .
anTamuduian uazinasnn 2 w1 Wakdulveuaziann 5 uiviiliaaudu
WRanagluszdumanifsiasnis (dszuna 80-100 mmHg systolic) navanniiuiana 15
u

a5 livvidszavaannnisldun Jandeia waladunnilasiud uay use e
dsee TunuaeuatAnldvinlvtAnhedseyuuse ihawiuninan 4e twiaaan
wazaiau aavinlutAe Cardiac arrhythmia

Rate (ml/hr) =

NAUNUINAN
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Norepinephrine
2AiaAI55:39: sﬁoms‘a*rﬁmaqmaanuanuaamﬁam wazvinbitAaianns way
winsdaslaiflunaiuiu msudsundasyinaiunaduidivaanidaaiiuszay (iaan
mstAianMzuaaatdaanam luuinaiunaidn
Drug Interaction 3
1. Contraindicated (vinulal), viulad NE s2udueneialilil . 5
1.1 Dihydroergotamine (A1s1dsuduagvinlanudulafiatfiugetiuatinonin)
1.2 Isocarboxazid (AsldsrufuazvinlvitAa hypertensive crisis — a3y,
hyperpyrexia, hypertension) o
1.3 Phenelzine (msladsiuduagvinlvannuduiaiaiindu)
1.4. Linezolid : vy linezolid uaz norepinephrine $iuAulaglifinisasiadaniu
anudulaianatatintulatugihaninwee linezolid , auiaaBusauasinisysy
anauIneLazAay nzweeialilananisineiaasnislunianae
2. A5l Norepinephrine ( NE ) sauduenea’liiiaisudnidns - ansldeansinduaziin
itAa HT, Cardiac arrhythmia, Tachycardia. ‘l6 wadilusiasldsiudulviGaaiuee
ANusEiaszde uazanaduiludasilfuuuiaen Norepinephrinevniinaudulaniage
fusnaa (Should a hypertensive crisis develop) TviuneaauaslyinisinEaaaia
aaANEUIUT( discontinue the drug and immediately begin medical therapy to
lower blood pressure ) enlunauavnand’laua MAOI, TCAs, COMT, uagennauauid
wWasan1saangnauay NE
DI: Increase: MAO inhibitors, Beta-blocker, Ergotamine
Decrease effect: Alpha-blocker

Norepinephrine Infusion Chart
Norepinephrine 4 mg in D5W 250 ml.(Rate is ml/hr)
mcg/kg/min

0.01 | 0.02 | 0.03 | 0.04 | 0.05 | 0.06 | 0.07 | 0.08 | 0.09 | 0.10 | 0.20 | 0.30

50kg |19 |38 |57 |76 |95 [11.4 133|152 |17.1]19.0]| 38.0 | 57.0

55kg |21 |42 |63 |84 |105|12.6]|14.7 | 16.8 | 18.9 | 21.0 | 42.0 | 63.0

60kg |23 |46 |69 [9.2 |11.5|13.8]|16.1 | 18.4| 20.7 | 23.0 | 46.0 | 69.0

65kg [ 24 |48 |72 |96 |12.0]144 | 16.8 | 19.2 | 21.6 | 24.0 | 48.0 | 72.0

70kg |26 |52 |78 |104|13.0| 15.6 | 18.2 | 20.8 | 23.4 | 26.0 | 52.0 | 78.0

75kg |28 |56 |84 |11.2]14.0]| 16.8 | 19.6 | 22.4 | 25.2 | 28.0 | 56.0 | 84.0

80kg [3.0 [6.0 |90 |12.0]15.0] 18.0 | 21.0 | 24.0 | 27.0 | 30.0 | 60.0 | 90.0

85kg |32 |64 |96 |128|16.0 | 19.2 | 224 | 25.6 | 28.8 | 32.0 | 64.0 | 96.0

90kg |34 |68 |10.2|13.6|17.0| 20.4 | 23.8 | 27.2 | 30.6 | 34.0 | 68.0 | 102

95kg |36 |72 108|144 |18.0|21.6| 25.2 | 28.8 | 32.4 | 36.0 | 72.0 | 108

100kg | 3.8 |76 |11.4]152|19.0|22.8|26.6|30.4 | 34.2 | 38.0 | 76.0 | 114

NAUNUINAN
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Insulin IV infusion (Regular Insulin only)
aauen Insulin IV Form
suuuuen: Injection
aiawivlal: Insulin / non-insulin dependent, Hyperkalemia (Regular Insulin only: use
with glucose to shift K into cell)
adaviulal: au'laviuw Regular insulin uazsuisznauuagen, hypoglycemia
Pregnancy category: B
auaen: Mild to moderate hyperglycemia: 14 sliding scale insulin
Diabetic Ketoacidosis: riluainazidin: 15uli 0.15 unit/kg 1V, sasaa continuous
infusion 0.1 unit/kg/hour; m"LmJ biochemical response 1u 2 - 4 m‘lm Wiy
infusion rate Lﬂuaaomw wlasedu glucose level aamaum< 250 mg/dL, aa infusion
rate a9 A3enilevidaifin dextrose 5% infusion iia¥nmn blood glucose Twatluao
200 - 250 mg/dL; augu1sadnrainns acidosis MD; continuous infusion 0.02-0.05
unit/kg/hr titrate to patient response

Children: Diabetes mellitus - Insulin resistance, Pregnancy, Diabetes
mellitus type 1 11e1119SUBCUTANEOUS aunanisTvidiuatifuuaasunna

Refractory hyperglycemia: Continuous infusion 1-2 units/hr and titrate to blood
glucose

a1su i Aule: Concentration 1 unit/ml in NSS, infusion rate 0.1 unit/kg/hr
a1nslviszavaunsamutluigainnistaian: Hypoglycemia, hypersensitivity
reaction, insulin resistance, potassium shifts
mMsfiaaunanislden . 5 .
[ ] Blood glucose 1nn9 2-4 11 Tu9auseaduAINnaINAtusINITaanAINNARILE
[ ] Blood electrolyte . .
dnuziiiléu: Regular Insulin AnauuaAvlinanugdviasuaz 4 oc 'la 24 hr
ssazanaiildd@ vty Insulin msmssm‘tﬂ“‘lmmuu 5
Lwaaﬂﬂmmmsmmju Insulin Ageansiuazanaaisin °l*viﬂgfummﬁ
- drlasnalvasUnLEN ssunemsl§augeenvisaciluiian 30 wvi Aaudiasisulven
- g lvimnaliansin v W flush analviznshassazale Insulin uazsa tHuan 30
U9t wae flush snadndunauiazduen
Dose adjustment:CICr 10-50 ml/min aauuaadtnida 75% aavaurailné

CICr <10 ml/min asuuraadtnida 25-50% aavuurnilné

naUKUIuAN
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Digoxin
aauen Inotropic drug
suuuuen: 0.05 mg / 2 ml injection, 0.25 mg tablet, 0.05 mg / ml syrup
qinivlad: Atrial Fibrillation,CHF, Inotropic shock
aiaviulal: ihanuw digoxin uazansisgnauduglusindu, Ventricular fibrillation
Pregnancy category: C
VAL
snun CHF, Rapid digitalization
Tablet 0.25-0.5mg, Elixir: TWlduuia 0.5-0.75 mg udiGinaiuguanisinm
winlidduaiunsa quﬂuummmuan 0.125-0.375 mg win 6-8 mim
IV: ilafaunm 0.5 mg waganusaRNaIaedusn 0.125-0.25 mg nn 6-8 i Tue ‘i
Au 1 mg Tu 24 HTue
3n1n CHF Taa'lidin1sTu loading dose 3
Tablet / Elixir: Wﬁumqwm 0.25 mg juay 1 @39 way maintenance aaglaUUA
0.125-0.5 mg Juay 1 A59 wazmIs titrate dose nn 2 fUeauf
3nun supraventricular arrhythmia : Tvauna 8-12 mcg/kg

Children: Heart failure: (IV) for rapid digitalization,

Premature infant 15-25 mcg/kg full-term 20-30 mcg/kg
1 to 24 months 30-50 mcg/kg 2 to 5 yr 25-35 mcg/kg
5 to 10 yr 15-30 mcg/kg over 10 yr 8-12 mcg/kg

For daily maintenance doses or for gradual digitalization, give 20% to 30% of
digitalizing dose for premature infants or 25% to 35% of digitalizing dose for all
other pediatric patients; give in divided doses for age under 10 years

Heart failure: (solution) for rapid digitalization, given in divided doses;
Premature infant 20 mcg/kg full-term up to 2 months 30 mcg/kg
2 mo to less than 2 yr 40-50 mcg/kg 2 to 10 yr 30-40 mcg/kg

>10 yr 0.75-1.5 mg/kg total loading dose

Heart failure: (solution) daily maintenance dose, give in divided doses for age
under 10 years

Premature infant 5 mcg/kg full-term up to 2 months 8-10 mcg/kg
2 mo to less than 2 yr 10-12 mcg/kg 2 to 10 yr 8-10 mcg/kg
>10 yr 0.125-0.5 mg/kg titrate based on clinical response
Heart failure: (tablet) daily maintenance dose, give ORALLY in divided doses
2-5yr: 10-15 mcg/kg  5-10yr: 7-10 mcg/kg >10 yr: 3-5 mcg/kg

Dosage adjustments - Age > 70 & normal renal; 3u 0.125 mg Yuay 1 a%o

- Tu renal impairment 5 0.125 mg
- Severe renal impairment 3u 0.0625 mg way titrate dosenn 2 wk

ANURIUAN
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Digoxin
a5 Aule: SWFI, NSS, D5W, D5N/2
AsU3KIse: Astvenuuy IV ansalileiaalusas dilute w3aana dilute ansiae
SWFI, NSS o o
wia D5SW Lififsunesiindu 4 winusaunninidu tiailasdubilvienanaznau aisde
a9 adnvdag 15 unARandndas lulifiAanmsuesadiuasnaaatfanannnisinenisn
tAulyl
nsfiaaunanislaian
[ ]1EKG []1BP [1HR [ ] Renal function
[ ] Electrolyte (especially K) [ ] Serum digoxin level
[ ] Visual (blurred, yellow disturbance)
- IV astangunde hvitnadnovas 4 g
- PO astangnavbiienasinviias 6 22Tu9 wia Aauluen Dose &'l
a5 ivisravausamuiluirainasladen: agdiudusyéu Digoxin (0.8-2
ng/ml) N/V, iiaa1us, viaa&e, ihadsee, Jude, fuay, tiuaiwnaau-tiunwhizde
, Wiuusvdndas, Arrhythmia, Heart block, prolonged ST segment depression
tilhuuna: sgéu Digoxin Tui&an0.8-2 ng/ml, normal HR, no side effet
DI (2-Severe Interaction) : Amiodarone, Macrolide ATB (erythromycin,

roxithromycin, clarithromycin, azitromycin, lincomycin, clindamycin), Verapamil

NAUNUINAN

14



Heparin

nauen Anticoagulants

suuuuen: Injection

aiawivlal: Anticoagulation . 3
2iaA195v39 udntdavnisinainnsniia anmundmlunisiiasidan
aunenTugluai

Acute coronary syndrome: 60 to 70 units/kg IV bolus (auagesa 5000 units)
auale 12 to 15 units/kg/hr (zureageaa 1000 units/hr)

Acute ST segment elevation myocardial infarction: (nseifsihe'la¥u '
streptokinase): IV heparin 5000 units bolus augaa 1000 units/hr &niusilan
ninunnIn 80 kg war 800 units/hr dunsuiihanniiniaanin 80 kg Taudl
tilhwune aPTT of 50-75 sec or subcutaneous heparin 12,500 units na 12 hr «flu
1Ia1 48hr

Acute ST segment elevation myocardial infarction: (nsdie{ilaer'ls3u alteplase,
tenecteplase, or reteplase): auraan heparin 60 units/kg bolus (zuaeNgegn
4000 units) enueqe 12 units/kg/hr (auagegea 1000 units/hr) Ysuauaenln
aPTT 50 -70 sec (flutian 48 hr.

Acute ST segment elevation myocardial infarction: (nsdifgihaagaifiunisvinie
n1s PCI): Tusjihe'l@¥uen glycoprotein IIb/IIla inhibitor, heparin 50 -70 units/kg
(vihwune Activated clotting time (ACT) unan3n 200 sec); Tusfihanlulsduen
glycoprotein IIb/IIIa inhibitor, heparin 60 - 100 units/kg (+ilhuune Activated
clotting time(ACT) 250 - 350 sec)

Anticoagulant therapy-nséitfiudiatraiiagensrantevasifiiinns: 70 - 150
units/10 - 20 mL uave2ati1y whole blood

Anticoagulant therapy—nseinislvit&aa: 400- 600 units/100 mL aa9 whole blood

Atrial fibrillation - Thromboembolic disorder: intermittent IV injection, 10,000
units bolus aueaa 5000-10,000 units 1A 4 - 6 hr

Atrial fibrillation - Thromboembolic disorder: continuous IV infusion, AUNABUEY
5000 units bolus anueae 20,000-40,000 units/day

Atrial fibrillation - Thromboembolic disorder: SUBCUTANEQUS injection, 5000
units IV bolus mu&3810,000-20,000 units SUBCUTANEOUS, anniiu 8000 -
10,000 units n 8 hr w3a 15,000-20,000 units na 12 hr

Atrial fibrillation - Thromboembolic disorder: (cardioversion) heparin $am2u1a
aPTT 1 60 sec (annatvluaie 50 to 70 sec)

Cancer-Venous thromboembolism; Prophylaxis: 5000 units subcutaneous nn 8
hr; perioperative prophylaxis, Tvitnatinetas 7-10 Ju analvsaiiase 4 e
Disseminated intravascular coagulation(DIC): intermittent IV injection, 10,000
units bolus aueae 5000-10,000 units nn 4-6 hr

Disseminated intravascular coagulation: continuous IV infusion, initial 5000 units
bolus eauea 20,000 to 40,000 units/day
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Heparin

Disseminated intravascular coagulation: SUBCUTANEOUS injection, 5000 units IV
bolus enuea 10,000 to 20,000 units SUBCUTANEOQOUS, then 8000 -10,000 units
1nn 8 hr u3a 15,000-20,000 units nn 12 hr

Operation on heart: total perfusion for open-heart surgery, 150-400 units/kg IV
Percutaneous coronary intervention: (ST-segment elevation MI undergoing
percutaneous coronary intervention (PCI)) 60 - 100 units/kg IV (tihnune
activated clotting time (ACT) 250-350 sec)

Percutaneous coronary intervention: (ST-segment elevation MI undergoing PCI
with concomitant glycoprotein IIb/IIIa inhibitor) 50-70 units/kg IV (tihwvune
activated clotting time (ACT) unnn31 200 sec)

Peritoneal dialysis: 500 units/L uastien dialysate

Pregnancy - Thromboembolic disorder; Prophylaxis: (prophylactic dose) 5000
units SUBCUTANEOUS wn 12 hr

Pulmonary embolism; Prophylaxis: 5000 units SUBCUTANEOUS 2 hr Aauvinn1s
Widauay 5000 units na 8-12 hr tfluian 7 days anntiuaunseviihasguisa
hadanulaylsnianaanly

Unstable angina: initial, 60 units/kg (2uaegega 4000 units) aueae initial
infusion wum12 units/kg/hr (vuageda 1000 units/hr) Taafitihwune activated
partial thromboplastin time (aPTT) range of 1.5 -2.5 winuay the control aPTT
value

Venous catheter occlusion, Central; Prophylaxis: fluatgfuniinuasainsal,
aa 'l inject a quantity of heparin 10 or 100 units/mL sufficient to fill the
entire device (3 to 5 mL), tlaaussazarannaienly Devices

Venous catheter occlusion, Peripheral; Prophylaxis: inject a quantity of heparin
10 units/mL or 100 units/mL sufficient to fill the entire device (Taavid'lulad 1 -3
mL),1lRsuansazarannnseiilad Devices

Venous thromboembolism: initial, 80 units/kg w3a 5000 units IV bolus, auale
18 units/kg/hr or 1300 units/hr; tihvune aPTT gaaadasAu anti-factor Xa level
of 0.3 to 0.7 unit/mL (guidelines dosing)

Venous thromboembolism: initial, 5,000 units IV, then 20,000 to 40,000 units/24
hours IV continuous infusion (manufacturer's dosing)
Venous thromboembolism: initial IV 5000 units, then 250 units/kg
SUBCUTANEOUS twice a day OR initial 333 units/kg SUBCUTANEOUS, then 250
units/kg SUBCUTANEOUS twice a day (quidelines dosing)
Venous thromboembolism; Prophylaxis: (low-dose postoperative prophylaxis)
5000 units SUBCUTANEQUS 2 hr before surgery and 5000 units SUBCUTANEOUS
every 8 to 12 hr for 7 days thereafter or until fully ambulatory
Venous thromboembolism; Prophylaxis: total perfusion for open-heart surgery,
150 to 400 units/kg IV
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Heparin

anuzdrAmerican College Of Cardiology/American Heart Association

Acute myocardial infarction treated with tissue plasminogen activator:

Bolus: 60 units/kg (Maximum 4000 units)
Infusion: 12 units/kg/hr (Maximum 1000 units/hr)
Target aPTT: 50 to 70 seconds

Unstable angina/non-ST-elevation myocardial infarction:

Bolus: 60 to 70 units/kg (Maximum 5000 units)
Infusion: 12 to 15 units/kg/hr (Maximum 1000 units/hr)
Target aPTT: 50 to 70 seconds

Established deep venous thrombosis:

Bolus: 80 units/kg

Infusion: 18 units/kg/hr

Target aPTT: 50 to 70 seconds

aPTT= activated partial thromboplastin time

Venous thromboembolism; Prophylaxis The dosing adjustment schedule for
subcutaneous heparin according to the activated PTT 6 hours post-injection was as

follows:

APPT (seconds) Adjustment in Heparin Dose*

Less than 27.5 +1000 units

Less than 28 to 31 +500 units

Less than 31.5t036.0 | 0

Less than 36.6 to 39.0 | -500 units

Greater than 39.5 -1000 units

*The initial dose was 3500 units every 8 hours
AvneNTULGN

2iaviulad’ 100 unit/mL heparin flush lsiuugihlutdamsn

a.va

Anticoagulant therapy — msiAusiatrafiagonsranevasilfiiciaig 70 -
150 units/10 to 20 mL uavsIatInigunsia

Anticoagulant therapy — n151i&aa 400 to 600 units/100 mL was whole
blood

Atrial fibrillation - Thromboembolic disorder 50 units/kg IV infusion a1
681 100 units/kg wn 4 hr w3a continuous infusion 20,000 units/meter?1u
24 hr

Disseminated intravascular coagulation (DIC) IV bolus 25 units/kg w
Operation on heart -total perfusion for open-heart surgery, 150 -400
units/kg IV

= Thrombosis, Non-Venous Catheter Related; Prophylaxis - peripheral arterial
catheters in situ 5 units/mL at 1 mL/hr through the catheter, preferably by
continuous infusion - umbilical artery catheter patency 0.25 -1 units/mL low
dose infusion  Tmeikinun1g Catheter
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Heparin

= Venous catheter occlusion, Central; Prophylaxis
duatfudneaizuay device, Usuaildtaaiily Aa heparin 10 %3a100
units/mL sufficient to fill the entire device (3 to 5 mL), replace the solution
each time the device is used, tlaguansazarannnsenla devices.

= Venous thromboembolism

auaBusu 50 units/kg IV;aueaa 100 units/kg IV nin 4 hr #3a 20,000
units/m2 analu 24 hours IV continuously (manufacturer dosing)

-nseilviang Waanin 1 1l loading dose 75 units/kg tflutian 10 min; a1
@8 28 units/kg/hr; wihvune aPTT &aaaaaddu anti-factor Xa level of

0.35 to 0.7 unit/mL

- nsdiangunnit 1 1 Loading dose 5 units/kg tutaan 10 min; auea
20 units/kg/hr; wihvune aPTT gaamaaddu anti-factor Xa level of 0.35 to

0.7unit/mL
= Venous thromboembolism;

Prophylaxis: following cardiac catheterization 100-150 unit/kg IV bolus
- total perfusion for open-heart surgery 150 to 400 units/kg IV

Venous thromboembolism
Initial Recommended Dose

Loading Dose

| 75 units/kg/hr

Initial Maintenance Dose

Infants younger than 1 year

28 units/kg/hr

Children older than 1 year

20 units/kg/hr

kg: kilogram; hr: hour

Recommended Duration of Therapy Post Initial Therapy

Condition

Duration of Therapy

Arterial ischemic stroke
(cardioembolic, neonates)

3 months

Arterial ischemic stroke
(cardioembolic or vascular
dissection, children)

LMWH or VKA for at least 6 weeks

Cancer

LMWH for at least 3 months or until
precipitating factor resolved

Central venous line (initial DVT)

at least 3 months followed by VKA or LMWH
prophylaxis until line is removed

Central venous line (recurrent)

therapeutic dose until line is removed or for a
minimum of 3 months

Femoral artery thrombosis

LMWH at least 5 to 7 days (if thrombolysis or
surgery not required)

Homozygous Protein C Deficiency

long-term VKA
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Heparin

Idiopathic thromboembolism at least 6 months with VKA or LMWH
Idiopathic thromboembolism indefinitely with VKA or LMWH
(recurrent)

Renal vein thrombosis UFH/LMWH or LMWH for 3 months
Secondary thromboembolism at least 3 months with VKA or LMWH
Secondary thromboembolism at least 3 months and until risk factor has

(recurrent) resolved
Sino-venous thrombosis without
large ischemic infarction or LMWH for at least 6 weeks and up to 3
intracranial hemorrhage months
(neonates)
Sino-venous thrombosis (children) LMWH or VKA for 3 to 6 months
Umbilical Artery Catheter UFH or LMWH for at least 10 days

KEY: LMWH: low-molecular weight heparin; VKA: vitamin K antagonist; DVT: deep-
vein thrombosis; UFH: unfractionated heparin.

annshinvilseavAannnisidean Hemorrhage ,Hematoma, Tissue necrosis,
Vasospasm,Hypotension.

nsfiaaun1slaian

MsfinauNan1sldun

[ 1aPTT as base line and 6 hr after heparin bolus and any dose change and then
OD when 2 consecutive q 6 hr aPTT are therapeutic (or PTT 1.5-2.5 x control)

[ ] CBC with platelets count as baseline and q 3 days

Goal: aPTT 1.5-2.5 x control, no side effect

maumw'umu Toadné anagla Uil Msauamaaqawq asdiienanaznau wiafid
Lﬂauu"l,ﬂ ®iasle viulwen1aeds dannauiia iasainazvinlvszanaidas 1ha
vBnaide uasiindanaanlunauiia’le
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Warfarin
nxuun Anticoagulants
suuuuen tablet 2 mg, 3 mg
aiavivlal Prophylaxis & treatment venous thrombosis (pulmonary embolism,
thrombotic disorder), Prophylaxis & treatment thrombolic complication in atrial
fibrillation, secondary prevention in atrial occlusion, Prophylaxis & treatment
embolism after MI
adaviuld fihanfildanaanann GI, respiratory w3a GU tract, cerebral hemorrhage
Pregnancy category: X
aunenTugliai
Children: Initial dose 0.2 mg/kg/day Maintenance dose 0.33 mg/kg lutfnnisn
wag 0.09 mg/kg/day
Tuiagu )
Taafiasnsdduauraelugihasalnideil

Days INR Action
Payd 1tol13 0.2 mg/kg loading dose
1.1to 1.3 repeat day 1 loading dose
0, .
1.4t0 3 50% of day 1 loading
dose
(o) .
3.1to 3.5 25% of day 1 loading

Days 2 to 4 dose

hold dosing until INR is
less than 3.5 then restart

greater than 3.5 .
per maintenance

guidelines
l.l1to 14 increase dose by 20%
1.5t01.9 increase dose by 10%
19to 3 no change
Maintenance 3.1t03.5 decrease dose by 10%

hold dose until INR is less
than 3.5 and restart at
20% less than last dose

greater than 3.5

Dosing Protocol
Adult: 2-10 mg/day TeadFuauraausyau INR

Target INR | indication

Atrial fibrillation, bioprosthetic heart valve, post MI prophylaxis &
INR 2-3 . .
treatment venous thromboembolism and pulmonary embolism

Secondary prophylaxis of MI, mechanical heart valves,APS with prior
INR 2.5-3.5 ’
thrombosis

INR 1.3-1.8 | Primary prevention of MI
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Initial dose
Start:

Warfarin

3-5 mg/day except this case should start with 1.5-2.5 mg/day
-Age > 60 years
-Abnormal LFT: ALT > 2 winhaavaludné
-Cancer, collagen vascular disease, diarrhea, fever, hyperthyroidism, heart failure,
hepatic disease, malnutrition, steatorrhea, vitamin K deficiency, S/P major surgery,

i.e. heart valve surgery.

-Drug interaction

Initiating Warfarin Therapy:*

e Dose adjustment

DAY INR DOSE CHANGE
<1.4 No dose change
1.4-1.9 Decrease weekly dose 25-50%
2 2.0-2.5 Decrease weekly dose 50-75%
> 2.5 hold next dose
<1.4 Increase weekly dose 0-25%
1.4-1.9 No dose change
? 2.0-2.5 Decrease weekly dose 25-50%
> 2.5 Decrease 50% or hold next dose
<1.4 Increase weekly dose 0-25%
1.4-1.9 No dose change or Increase 10-25%
: 2.0-3.0 Decrease weekly dose 0-25%
>3.0 Decrease 50% or hold next dose

Adapted from Harrison L. Johnson M. Massicote MP, et al. Comparison of
5 mg and 10 mg loading doses ofwarfarin therapy. Ann Intern Med 1997;

126:133-6
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Warfarin

o Dose Adjustment when achieve to steady state**

1. Goal INR 2-3

Patient Dose change
INR
<15 Increase 10-20%

1.5-1.9 Increase 5-10%

2.0-3.0 No Change

3.1-3.9 Decrease 5-10%

4.0-4.9 Hold 1-2 day and decrease 10%
See part management of Warfarin

> 5.0
overdose
2. Goal INR 2.5-3.5
Patient Dose change
INR
<15 Increase 10-20%

1.5-24 Increase 5-10%

25-35 No Change

3.6 -4.4 Hold 1 day and decrease 5-10%

4.5-4.9 Hold 1 day and decrease 10%
See part management of Warfarin

>5.0

overdose

**Modify from Dr. Ann Arbor. Anticoagulation Sevice : Warfarin Dose adjustment.

Available from :http://www.med.umich.edu/cvc/prof/anticoag/dose.htm.

Adverse drug reaction

1. Bleeding
Risk of Major Bleeds:
e Age over 65 years e Concomitant use of aspirin
e Renal insufficiency e History of stroke or GI bleed
e Anemia e Surgery in last 14 days
e Alcoholism e Serious underlying condition

2. Skin necrosis
3. Purple-toe syndrome
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Warfarin

Management of Warfarin overdose

INR Prolong

Recommendation

No bleeding or
Minor bleeding

INR<5

INR 5-9

INR >9

Major bleeding or
INR > 20

rapid reversal not necessary: the warfarin
dose should be omitted the next dose.
Restart at a lower dose when INR falls into
the therapeutic range.

The warfarin dose should be omitted 1-3
dose. Check INR Q 24-48 hr. Restart at a
lower dose when INR falls into the
therapeutic range. If patient is at
increased risk of bleeding and/or rapid
reversal is required, give Vitamin K; < 5
mg orally.

Omitted and give Vitamin

K:5-10 mg or 1-3 mg slow IV infusion
.Recheck INR within 24 hrs and repeat
with Vitamin K; prn. Restart warfarin at a
lower dose when INR falls into the
therapeutic range.

Vitamin K; 10 mg slow IV over 60 minutes
to prevent anaphylaxis. Check INR and
repeat Vitamin K ; Q12H prn. May
supplement with:

1. Fresh frozen plasma - OR-

2. Prothrombin complex concentrate
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Warfarin
Drug Interactions with Warfarin

Drugs That may Lengthen PT
(higher INR; increased warfarin effect)

Drugs That may Shorten PT
(lower INR; decreased
warfarin effect)

Antibiotics:

Antifungals

(fluconazole, ketoconazole, miconazole)
Carbenicillin

Cephalosporins
(cefamandol,cefazolin,cefoperazone,
cefoxitin,ceftriazone)

Isoniazid

Marcrolides (azithromycin,clarithromycin,
erythromycin)

Metronidazole

Moxalactam

Quinolone (ciprofloxacin, levofloxacin,
moxifloxacin, norfloxacin, ofloxacin )
Sulfonamides (cotrimoxazone,sulfasalazine)

Antiinflammatories:

NSAIDs
(aspirin,diclofenac,ibuprofen,indomethacin, ket
oprofen, mefenamic acid, nabumetone,
naproxen, piroxicam)

NSAIDs; COX2(celecoxib)

Antiarrhythmics:

Amiodarone

Others:

Anabolic steroids
Cimetidine
Gemfibrosil

HMG Co A reductase
(lovastatin, fluvastatin,simvastatin)
Omeprazole
Paracetamol
Phenytoin

Tamoxifen

Thyroxine

Vitamin E (large doses)

Antacids
Antihistamines
Barbiturates
Carbamazepine
Cholestyramine
Griseofulvin

Oral contraceptives
Penicillins:Cloxacillin,
Dicloxacillin
Rifampicin

Sucrafate

Trazodone

Vitamine C (large doses)

Adapted from

1. Bibliography: 1.Hirsh J, et al.
American Heart Association/
American College of Cardiology
Foundation Guide to Warfarin
therapy . Circulation.
2003;107:1692-1711.

2. Ansell J, et al . The
Pharmacology and Management
of the Vitamin K Antagonist ,The
Seventh ACCP Conference on
Antithrombotic and Thrombolytic
Therapy, Chest
2004;126(3);204s-233s
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Warfarin

Asudmsen Hihasulszmuedmmdndnenisdaannsiuda
arfiannsevsia Ui i uuIguwned/wenuna

fTaazRuaansagiinaiadu

AEEREH (ol

aMziRanaanialnd luliaafiien Wanaanuinamianaiulsely

sz udaunnndalnd H3auanfinde

AIATIANTDNIUNUAIATIA
Monitoring: [ ] Prothrombin time [ ] INR

[ ] Bleeding [ JHCT
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Recombinant tissue plasminogen activation (rtPA)

nauan Thrombolytic and Fibrinolytic

suduuuen: Injection 50 mg

aiavivlai: Acute ischemic cerebrovascular accident, acute myocardial infarction,
pulmonary embolism wag venous catheter occlusion

davialad: . '

1. daviuldenfidniunndadelyd hissldeniilagihafianuidasgesanisiia
WRamaan laud

1.1 gihanfadviinnsdanaanialnd wiafidssiannsdanaanialnd
malu 6 Waunau wialilsanvinlvildanaandiadnlnd .

1.2 ¢jihaAldendrunisudesinasidanufiasuilsemunifidsednaain wafu
warfarin (INR >1.3)

1.3 flszidnsiduihalussuulssannaiunane wdu msainda auasnialadu
naviilavan naaatdantlieway (aneurysm) 5
5 1.4 dilsziaviafindngruniasvdainarafiiianaaniusuas sunadanaanlu
fuldifarusuas '

1.5 gfihanfianuduiladagoatiioquussnaiuaulule

1.6 msedalunainianisunadudisuuseluzie 10 Juviniuun (saudnns
auleg MAamdunautiam lasadauwaduiiluag) nMsualduidseenia
n¥ivan .

1.7 fitlsgidnasunaiduduciiasnnannaisuiaiiila (cardiopulmonary
resuscitation) wsanisuaiilaflunaiuniu (1nnin 2 ui ) uaznisaraauasiuale
aivAu 10 Junsuun

1.8 Tsaduufiaguusy INdvnansdudunal duuds anudu @aaludugs (vin
Tiiduldanviaanainsiily)

1.9 Bacterial endocarditis #3a pericarditis

1.10 duaaudniaudauwau .

1.11 sidszidumalunsziwizaimisuwsadnldlue 3 ihaunimiuin

1.12 finnsTilvwavaasnaanidanuay wiatduidandadndfaialu 24 9Tue
navanlveniy

- Biendhundadaauiasdiunisudedinasiian

- ndnRnuMsta Catheters 6inve

- udnReINsLInaaaLAan tug usaraaatianuasnnuiia

- gsazanaly NSS wintiu iuldasavaraifl dextrose
Pregnancy category: C
VAL
- Coronary artery thrombi:
Wihaiuildn >67 kg : Total dose 100 mg over 1.5 hr Taa infuse 15 mg over 1-2
min a1ATY infuse 50 mg over 30 min
Wihaiuiln <67 kg : Total dose 1.25 mg/kg Taa infuse 15 mg over 1-2 min
antlu infuse 0.75 mg/kg (we'laitAu 50 mg) over 30 min enuside 0.5 mg/kg over
60 min (wei'lsitAu 35 mg)
- Acute pulmonary embolism: 100 mg over 2 hr
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- Acute ischemic stroke: astvienlu 3 HTususnigihaduiainis Total dose 7
uuzinAa 0.9 mg/kg infuse over 60 min Maximum dose 90 mg

- TienTeasuauia 0.09 mg/kg L.V. bolus over 1 min auee continuous infuse
0.81 mg/kg over 60 min'liinasla heparin uadvansuluien alteplase Tusjiha stroke
sl leun NSS winily

ANSUSUSEN: 3 .

- wiven 10% wavunaeisnuadatdnnnaaaidansinialu 1 uivi uasituda
90% wavauraeivnualivaatinmevaaatdaasiiu 60 unii Teale infusion pump
AILANERIINITIUA

- nant@avnisTviennie SC wia IM wsizanavinliiitAa bleeding 6
AMshinauNan1sldun:

[ ] eau Vital Sign & Neuorloglcal sign v 15 uinaelvienauasuy 2 IPRT Laznn
30 Wi w1 6 a9 mnuumn‘] 1 tTa9 wu 16 a0 mummsﬂmmamasuuso
acute hyperten5|onlﬂau“l,a aiau iveaenuagyvin CT scan

audwngiuTiia

- SBP >185 mmHg #3a <105 mmHg, DBP >105 mmHg w3%a <60 mmHg

- Pulse <50 beat/min

- Neurological sign tl@sauuilas(anas)

- wua1n1s Internal bleeding w3ableeding sign 699

a1ns Liviviscavaudanuniluidannnisladon:

- Hypotension, Fever, GI hemorrhage GU hemorrhage, Bleeding
AsIatAuenliiiuuncau: . ,

- Room temp (‘LitAu 30 °C) endaazaraualrfinnuasal 8 W Tug

DI:

Increase effect: Antiplatelet agent, Herb, NSAIDs, Salicylated

Decrease effect: Aprotinin, Nitroglycerine
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Streptokinase injection

nauean Thrombolytic and Fibrinolytic

suduuuen: Injection 1,5000,000 unit/vial .
ﬁaﬁa’tﬁ: Acute MI, Deep Vein Thrombosis, Pulmonary embolism waga1zniinisan
AuuaIAULADR

davihulduazdanissie

1. vl lusfihanuw anistreplase, streptokinase

2. viulaAdlugihandfinng active internal bleeding, fiiseidiTsa CVA, fiang
intracranial, intraspinal tauma or surgery, intracranial neospasm, arteriovenous
malformation, aneurysm, severe uncontrolled hypertension

3. suumsuwms‘lﬂu"’luwﬂ'smnmwmmm‘lumsmmmautaamaan

4. wandansdauuy IM .

5. seiinsyionsladlugihandiarauinnin 75 1

Pregnancy category: C

AuInen: Acute myocardial infraction : 1.5 mIU

asuaiadule: leun D5W, NSS, Ringer’s solution

ANSWANLT N15U5KN5EN:

1. 121 1,5000,000 unit (1 vial) Taaazaiaeia D5SW wsa NSS 5 ml uasanauals
n&vALLNY A usen asanagintilusdudansnin
2. 13a39ialu D5W wsa NSS 100 ml drip enutu 60 u1vi (IV Infusion pump)

3. Wansufiuanawa lviraeg vgaen
4. WaBudumsinEaainaudulanac mlauisiviaiAelnfauaiadtian
1o autluSvarsuaaenadinezn Wakusunsineuassiunsalianngu corticosteroids

WansilasAu'ldnauidulvien Streptokinase 10 w1
AMsiaaunanisidun:

[ ] Monitor EKG Taalia3ag defibrillator Tinaaatian iwsizaaslienaravinlviia
cardiac arrhythmia ‘léwa heart block, ventricular tachycardia , ventricular
fibrillation
[ ] anansuav Bleeding tziu tdamaanlunssiwizannnsg, ald /arasn fildamaaniu
mMILtGudaag
[ ] éaau Blood pressure (Uné systolic 90-140 mmHg, diastolic 60-90
mmHg) llavainnsluienalavinlviiianie hypotension ghanuaulaaasnin
90/60 mmHg Tvisnavuuwne, Heart rate (Uné 60-90 a59/unii), Platelet count (an
1n& 140,000-400,000 1aiaad/1u1n58a5), Platelet count (Aniné 140,000-400,000
fad/ u1Asans), Hematocrit (Unéizna saaay 40-50, wely sanay 35-45)

[ ] deenunistAanisuw Allergic reaction tzu o fu Audu Aduld hadsue uas
Anaphylaxis_yawulvndvnawwnelaaviuvi (critical point)

1. mslvienTuaheusauarnwuainsuwen (allergic reaction)

2. BP <90/60 mmHg
3. windiansiia (asthmatic symptom) Tvivieiaen
4. dasunnzidanaannn 15 uid u 1 A Tudusnilvien wanuiuouAuwngiag
iuii
a1ns'lussravansanutluigannnislaian:
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- WUINNTIER WRanaanuinavidauazvaldanidanaanlunsinizaimisuazan’la
Wanaanlumaduilagizuazszuuduiug tdaaAa luanaznazanusulaiaei

- wuiag : Wlanaanlunzinandses wulszunaisanas 0.3 v 1

- annnsliwvilsesedau « : Fever, Bruising, rash, anemia, muscle pain, anaphylactic
tHlusiu

nsIatAuenliitianzau . .

- uAn'lel 24 9HTue 9 2-8 °C (difiu), iu'le 8 1Tug 7 >25 °C (uangifu )
AUzUNLANLGN o

- msavilsyi Lehseionislyen streptokinase wagihelduntigharaldlilena uay
itilAansuwenlugibeviagladuentlinnau Tuzhenan 5 Ju -1 I wwszaziinig
&919 streptokinase antibody fiu (1aasieneagdi antibody fiuaialu 3 Ju )
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Magnesium sulfate
nauen Intravenous Electrolytes
suuuuen: 10% 10 ml (8.1mEg/amp), 50% 2 ml injection (8.1mEg/amp)
aiawivlal: Hypomagnesemia, Hyperalimentation, pre-eclampsia/eclampsia
aiaviulal: Heart block, serious renal impairment, myocardial damage, hepatitis,
Addison’s disease
Pregnancy category: A
AWML
Mg. Deficiency; Mild: usual adult dose 1 g im q 6 hr X 4 dose Severe: 250
mg/kg im q 4 hr
Hyperalimentation ; maintenance dose 1-3 g daily for adult, 250 mg - 1.25 g
daily for infant

Eclampsia / Pre-eclampsia; Adult: 3ulyiluauia 4-5 g in 250 mL of D5W or
NS n19 IV uagsiaad IM doses of up to 10 g of undiluted 50% magnesium sulfate
solution (5 g TuazTwnusazan) or initial (alternative), dilute 4 g dose (50%
magnesium sulfate solution to a 10% or 20% solution) and give IV over 3 to 4
minutes MD: 1 to 2 g/hr IV until paroxysms cease OR 4 to 5 g IM into alternate
buttocks every 4 hours as needed

Max dose should not exceed: 30-40 g / day

Max rate of infusion: 1-2g/ hr
Children: Hypomagnesemia: TPN, maintenance, infants, 0.25 to 1.25 g (2-10
mEq) magnesium sulfate daily given parenterally

Hypomagnesemia: pediatrics, 25 to 50 mg/kg IV infusion over 30-60

minutes; repeat dose as necessary; max 2 g/dose, neonates, 25-50 mg/kg IV

infusion over 30-60 minutes; repeat dose as necessary

Hypomagnesemia; Prophylaxis: TPN, maintenance, infants, 0.25-1.25 g (2

to 10 mEqQ) magnesium sulfate daily given parenterally

Torsades de pointes: 25-50 mg/kg IV/intraosseous rapid infusion (over

several minutes); MAX dose 2 g
a151inAule: NSS Ringer Lactate Solution, D5W vidsnautfu'ls 24 aulu
anuniviag
Incompatibility: fat emulsion 10%, clindamycin , dobutamine , hydrocortisone ,
Phosphate, alkali carbonate w%a bicarbonate
ANSU3UISEN:

I.M. lulnalvidaanailu 25% wia 50%
1.V. Magnesium a35agtiaavadtnda <20% & m3u LV. infusion mauhi

L.V. push agsiagifaanvnaunassadlilizinin 150 mg/minute a1 awuANUFUGILAL
wlangasud1 it . , ,
Maximal rate of infusion: 1-4 g/hour tNailavduauauen; 4 g/hour agldifiadi
waaniiiu (eclampsia, seizures); Taadn@aglvingulu LV. fluids, usin1s@iauuu bolus
gunsasiale

ANUNUIUAN
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Magnesium sulfate
anmsLivvilsravausamnuiluinannistadun: naruiadauuse, duwas, v
uay, fuay, aansuiala, nansviniuzaswila, nassuudssanaiunaiy, Alg
wladuluilutonay
Magnesium intoxication (Mg level) 5

Mg > 4 mEq/l: duiAsn, nauiiladauuse, viauie
Mg > 10 mEq/l: duies, nauiiiagauusy, 99uay, fusu, nansuiala, aa
nsvintouzasiila
Mg > 12 mEq/I: respiratory failure
Antidote: 10% Calcium gluconate 13 10 - 20 ml IV push 35231 20 uvisia 10
ml (1 amp) azausaunluniig respiratory depression w3a heart block vinaLAafs
Juws9 wAlateanisvin Dialysis
Stability: anuasdndonsuiiuliluaangfiviasle 24 u
MsfinauNan1sldun
[ 1EKG [ 1BP (SBP>90) [ ] Serum Mg
Drug Interactions: Avoid Concomitant Use
viula Magnesium Sulfate s3udu Calcium Polystyrene Sulfonate; Sodium
Polystyrene Sulfonate

nauKUInAN
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Potassium Chloride (KCI)

nauen Intravenous Electrolytes
suuwuue: enfiia 20 mEq/10 ml
aiawivlal : Treatment or prevention hypokalemia

aimviu e fiheuwenusagiulsenay, hyperkalemia,

Pregnancy category: C

AUINL
Serum Potassium Max infusion rate Max conc Max 24 hr dose
> 2.5mEq /L 10 mEg/hr 40 mEg/L 200 mEq
< 2.5 mEg/L 40 mEg/hr 80 mEg/L 400 mEq

g1sun i Aule’: Dextran 6% in dextrose, Dextran 6% in NSS, D5/LR, D55/4,
D5S/2, D5S, D5W D10W, D20W, LR, NSS/2
N15U31N5EN .
= Double check dagjihe Hiiauazauia
= vulW IV push
= yld IV Ainsu KT Tuans loading
= @sliieneiu infusion pump
» Max infusion rate 5 mEqg/hr (éh@3uaingiy > 10 mEg/I sias mornitor EKG)
= Max concentration (peripheral line) 80 mEqg/L
nsdnaunan1sldun (Monitoring)
= dliludassy 10-20 mEg/hr 6iasda HR, BP uay fianu EKG
= 111 40-60 mEg/L Tudmnsns 8-12 mim 11¥a HR way BP
= finseadaauei K (3.5-6 mEg/L)
»  dfnauuarfiaauainisuas KH g9 leun adu'ld 17adu walawiuth nauda
2auLsy dada wiuninan Menudarafiadaravin
»  Asanlnisinnaiig hyperkalemia auannlsuazAIINTULTI
a5 lunvdsrasausamuniluinannasladn: 5
= annsiihafl KT g9 leua adu'ld 1adu wlawiudh adudiadauusy dede
wiuuinan enularadadarain
»  wnfinshaanuanidudan anavinlviiAaiiaidaae e
NSLASENEN ANSHENEN
= Double check #iagithe uflauasuuaen
= davidaawduansinnauliihawua (20-40 mEq/L)
= gadlfaavuarndnnduldinbiianduddussihnaulvfihasua
= s KT aslllugeuiamessinvdidouaiulvisihaat
= Concentration not more than 80 mEg/L for peripheral line
= pTiRENLEITANNAYET 24 TN
DI: Increase effect/level: potassium-sparring diuretics, salt substitute, ACE

inhibitors

vafu Stock en'l3uagihe
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Calcium gluconate injection

nauan Intravenous electrolytes
suduuuen: Injection
aiaiv 2 Hypocalcaemia, Hyperkalemia .
aiaviutal: vihuladsudu ceftriaxone Tumisausaliia, siduldlusilavidly ventricular
fibrillation
Pregnancy category: C
AWML .
e Hyperkalemia a1n cardiac toxicity (finvstl&aunilasuag EKG)
o Infants and children: 60-100 mg/kg/dose
o Adult: 0.5-1g (5-10 ml) IV push 19 (2-5 min) analwddrainis
JULLSY (max: 3g #3230 ml)
e Hypocalcaemia
o Neonates: 200-800 mg/kg/day IV continuous infusion wsauislu 4
A9 (max: 1 g/dose)
o Infants and Children: 200-500 mg/kg/day IV continuous infusion
wraus I 4 a%9 (max:2-3 g/dose)
o Adult: IV 2-15 g/24 hr wuu continuous infusion #3auwusl 4 a%
ANSU3US5EN o
e UIMITENMIIUAAALADAGN L¥iNTIu 19 Direct IV (over 5 -10 min) »3a
Infusion (rate 50mg/ml uun31 1 hr w3alsiviu 120-240 mg/kg/hr w3a 0.6-
1.2 mEg/kg/hr) o 3
e uuswsenuuu SC wia IM wwszanavinlvtilatBandanauiilanne
° ‘lmm'maLauLaa61?,1/1muauuﬂmaumﬂunnmau LWSIZAIANNATNAY
e waulu SWI, D5W winifu uaskauuandnle 24 41ue iaangnfivias (25°0)
m;vmnLauoms‘tmmnumnau cardiac glycoside gefilhelszu digoxin atj
Ca®* analfin qmﬁmaa digoxin autAaAw (cardiotoxicity)'l6 Jumrsasiainsediuen
digoxin linaudatfFaudiau ananay wiadatnaainis digoxin intoxication
szionsladluejilia hyperphosphatemia, hypokalemia, hypomagnesemia,
renal impairment, fiilsz36 kidney stones acidifying effect aav Calcium chloride a3
WinaMu&aelunisiia acidosis
AMsfinaunanisladun
e Ca’* i1 azflanns paresthesia, muscle twitching, laryngospasm, colic,
cardiac arrhythmias, Chvostek’s waa Trousseau’s sign
o Ca’ g9 azvihlvindu'ld, a1 Sau, anorexia, nseynain, ViagrATULSY,
paralytic ileus, bradycardia uag 1haudnanzan
e aGAAN BP, pulse (mumam‘lmnm vasodilation fegenalyivin 3
hypotension, bradycardia, arrhythmias uag cardiac arrest ‘6 uananiude
snsawiin BP lathasnlussnitowdmsen Taaawzluiibhageaiania
#ilheawnd hypertension
e Monitor EKG
o  Hypocalcemia: ST segment a13 QT prolongation bradycardia,
ventricular arrhythmia »%a heart block
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o Hypercalcemia: ST segment NAFUAY way QT interval fuav
e ATIARAAIN Serum calcium, potassmm phosphate, magnesium, albumin
e @739 IV site 1aag v 30 w7 sz duaanan agvihlviAadiactia
ae'leigAa extravasation waalvinganisunaaaniuiiuay disconnect sne
(cannula/needle) Aanq gn extravasated solution aan (‘L flush line) Aauq
faneedle/cannula aanuagzan extremity dulel dry cold compresses
a1ns Livviscavansanuniluigannnisladan
. Wladufindenag (arrhythmias)
. Walawiua (bradycardia)
. nAulagauwsy
. thanszgn
ARUlE
. ALl
. 1lhaviag
I: .
1. Ceftriaxone (Contraindicated 1u Neonate tflavainéen Ceftriaxone agdudu Ca®*
aneznau) . 5
2. Digoxin tflavannaztiinsydu Calcium luszautdaaiaadiudgy Na-K-ATPase anavin
TiiAaRmea K1a

ONOUAWNH
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Dipotassium phosphate injection

nauen Intravenous electrolytes
suuuuen: Injection
afmvielal: ne Hypokalemia Aldgnsalu K naunulaanisiulaunia unsein K
luldananavatnesnaii anit 2.5 mEq/L u,avum'mLauammnmsmumaomia
atAainé (cardiac arrhythmia)
aiaviulad:
o viuldlugfilhavis hyperkalemia, potassium retention nseilu KoHPO, Wia
wilan1e Hypophosphatemia siavssiiasyiotsuna K Aazifinduluwsaudu
el
e W IV push w3a bolus
o sulinsyiviunisldfusihanfiianglenaniadilasizaaniias
Pregnancy category: D
Ui Aule: D5W, NSS
ANSUSUN5EN
- mMsuimsen KCl tugflnej (IV intermittent infusion) Serum K* ananda 2.5 ualaitiu
3.5 mEg/L aasusrlunsuaasn IV LAy 10 mEq/i‘h’im ANNLANAUADIRITRERE
laitAiu 40 mEq/L uaznuiaenhitiu 200 mEq/ 24 1Hluv
e Serum K* daanin 2.5 mEg/L wiakiiannsuan hypokalemia (laisaunnsg
snmunnamauwaa cardiac arrest) dns5r1tunisuaaen IV g9sa (central
line winiiu) aitAiu 40 mEg/thTue Teadasiinsesiadaaiu EKG wag lab
monitor vasa%e uiheauesaaiasdasnisuunaelade 400 mEq/ 24
7 Tae .
- mMsusuisen KCI Tuwéia (IV intermittent infusion) aunaenvlyida 0.5-1
mEqg/kg/dose (maximum dose 40 mEq) dnst5rlunsnaaeziniaantdanlinisiiu
0.5 mEg/kg/hr (usual range 0.2-0.5 mEq/kg/hr wsa 10-20 mEg/hr) a7m1n
Fuilusiaelritsinindialsvin bedside EKG monitoring uasdinauen lab tianasadu
aeinv'lsAeulu critical care sett|ngs/5|tuat|ons anafinslvienludanigeduiag
maximum rate 1flu 1 mEq/kg/hr #3a 40 mEq/hr ‘g

KCl anudnziuzasdsavarafiuusinluidnda 40 mEgq/L (peripheral line
maximum concentration 60 - 80 mEg/L uazlimistAu 200 mEqg/L (central line)

nMsinauNan1s 1 . . .
o anadauszau K daulvienuazi 2-4 M Tuanasainlvien iadsifivinas
Tuzhenmnsauwsa’lid winedadndnsudounngd

o Funeansihea K'ge (hyperkalemia) adu'ld andau duldd
AaLAau (paresthesias) azA32 (muscle cramps) adautwde AauLila
gauuwsy duau vnaladarunn Wlaua wubisinananiaiuie
F9mIe EKG findné (peaked T waves, depressed ST segment,
prolonged QT segments, QRS widening, loss of P waves) 5

o dunmainseiihe K e (hypokalemia) aautw&e aauai aauiila
aauuse unzad uazha'le muaunwulsaanwiawy polyuria
Ta&uanaagiianns nvia (psychosis, delirium, hallucinations,
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depression) lunsei severe hypokalemia anawu bradycardia 1t
cardiovascular collapse wazaratiaiila wiuliadeunly (Cardiac
arrhythmias) wyaszuunsualaguivial .
m KCl ﬁwlﬁtﬁu 40 mEqg/L ¢adim HR , BP finaua atinviag
nn 2 T ' .
m  KCl 6711 20-40 mEg/L w3asiinin 1ida HR nn 4 2Tue
uayia BP nn waifiu
BP a3satszning 160/110 way 90/60 mmHgHR alsatsening 60-
100 a39/uvi
e EKG monitoring: tfialy intermittent infusion #%a IV infusion
°lucj“tvmgl°lué’m5'u§'amnnh 10 mEg/hr
Tuin Walwenludasidunnnia 0.5 mEg/kg/hr
e aafiaau renal function, bicarbonate level, pH (a1atfAia acidosis) w3a
magnesium level (gejilhadi refractory hypokalemia)
e dfim extravasation ualvivieansuaaeiuiinas disconnect &
(cannula/needle) Aanq ga extravasated solution aan (‘L flush line) Aagq
@v needle/cannula aanuay an extremity dulad dry coldcompresses
a5 ividsravausamuniluirainasladon: )
e amarfihand K™ g9 aduldladu alawiuan nauilagaunsedada wiu
wihan eudaie dadaiuwi o
e Wnfinsaanuanuaaatdan anavinlviAaillacdana’le
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Amiodarone

Aauen Antiarrhytmic
suuuue: enfia 50 mg/ml (3 ml) injection, enFudszniu 200 mg tablet
aiadald: Ventricular fibrillation, ventricular tachycardia
aiaviulad: Hypersensitivity to amiodarone, iodine,severe sinus-node dysfunction,
bradycardia cause syncope
Pregnancy category: D
AWML
Ventricular arrhythmias:
Oral: Adults:800-1600 mg/day in 1-2 doses for 1-3 weeks then adequate
arrhythmia control, decrease to 600-800 mg/day in 1-2 doses 1 tiau

. MD: 200-400mg/day
IV: Bulviluauna 150 mg IV over 10 min, repeat for recurrence, follow with 1
mg/min IV infusion for 6 hours then 0.5 mg/min (MAX: 2.2 g/24 hr)

MD:, 0.5 mg/min IV xdvain 24 hr uwsn (720 mg/24 hr) shaANULNLY 1
to 6 mg/mL, breakthrough ventricular fibrillation/tachycardia, &usalvitAuluauia
150 mg IV 1nan3a 10 min,
dlawl&auannedafluanauvinladosd

<1 week 1V infusion: -800-1600 mg/day

1-3 week 1V infusion: -600-800 mg/day

>3 week 1V infusion: 400 mg/day
IV: Children:

Advanced cardiac life support: pulseless ventricular tachycardia/fibrillation, 5
mg/kg by rapid IV bolus #3alvinne INTRAOSSEOUS injection; may repeat up to
15 mg/kg; MAX single dose 300 mg

Ventricular arrhythmia, Life-threatening; Treatment and Prophylaxis: perfusing
tachycardias, 5 mg/kg IV or INTRAOSSEQUSLY over 20 to 60 minutes, may
repeat; MAX: 15 mg/kg/day or 300 mg/dose

asthiaiAule’ emalalu DSW windu aswautu NSS anannagnau naouay
Au'le 5 Julugifiu uay 24 M Tusluaangnfivay viunaulusnsazaraiiusioidu
NaHCO3
ANSUSKISEN
AsUsKsEN: LV.
o asalldmIuLdNUNINAIY 2 mg/ml sipeTyitinunie central venous catheter
o asalldanuduzurasnii 2 mg/ml Wila infusion pump 11i313gn9 central
line #3a peripheral line
o Livuminlidaezinvaanidanilaaase wasaniaudaadmdunns
TaliaunaraNufurasiaia iy ANuduTaias1at19guLse sTuuns
adauladedumal duilulidleaslvaniaa IV infusion atneaing
o  MdazdNviaantdancI1nans msns”mmwwu‘tunsmanLaummu IH
ms‘lmawu‘luumﬂmumsmtamsmmumaam‘lmﬂuwmm «mumnmmua
wazasIandulaadionaiag
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Amiodarone
anmsLivvilsravausamnuiluinannnisladun: amnudulaiac f2sdauss a0
hsauas Msnadiudalnd Wlawsufindone cardiac arrest Adu'ld anwiau
Hypo/hyperthyroidism futaifiuge 2nusnaiiuasvinuauy/anaauus
AMsfinauNan1sldun
[ 1 Thyroid function test [1BP [ 1 EKG [1RR
[ ] Serum electrolyte [ 1]HR [ ] Pulmonary function test
Drug interaction: see DI information
Sig 1-1iavihulad: Selected Protease inhibitor (ritonavir, Indinavir) Protease Inhibitors
fiudannsmetabolism 229 amiodarone vinlwsediuen amiodarone 1ut§1‘ama§oﬁut§iuo
AN
Sig 2-Severe Interaction: Warfarin, Digoxin
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Morphine
nauen Narcotics and opiates

aiauvlad usstymnannsihalhunatefioguusy
aiavinulal
gihavauiasuussuazidaundu (acute severe asthma) anusuluanasgs wihadan
fihelane ' . 5
sedasyionslaluneadsTviunyas wasannendriunazduaannisirun'le uin
uflusaslailundgeviunyes astihseisnisnamsunalalumsadoa
Wisuiaszivnsladfulunanilasiviaanitiuay 600 44 wiagn'launwsasnsalie
tWssenanadau'le
selaseioita lugihaguany win fihalsawala e du
Pregnancy category: D
VAL 5
Children (angunnndn 6 wau wazinilndaanii 50 nn.)
SC, IM 0.1-0.2 mg/kg vinq 4 221u9 (single pediatric dose ‘lsitfiu 15mg)
IV 0.05-0.1 mg/kg niAq 4 T
1V infusion 0.01-0.03 mg/kg/hr
Adult  SC, IM 5-20 mg vnin9q 4 25y
IV5-15mgnaq 4 an
Continuous IV infusion 3ua7a 0.8-144 mg/hr
arsiiaindAulet NSS, D5W, D10W, Dextran, LRI
Stability (AuenlvivuudeNnanungd 15-30asdiaaidas
AN5U5UI5eN §unsau3znunsenlavie slow 1V, IV infusion, IM, SC
IV Push a351323196728SWFI 4-5 ml waglvenzng (1du 15 mg 3ae atnedas 3-5
uIn)
Continuous IV infusion ageasuznisuiu infusion pump Taatiaaneere DSW T4
ANuduady 0.1-1mg/ml
nMsanauNan1s 1
[ ] Respiratory and mental [ ] status, blood pressure.
a1n1s Liviviscasaannnislaian Flushing, CNS depreesion, sedation, palpitation,
hypotension, bradycardia, nausea, constipation, urinary retention, pruritus
Aan15539 ‘ . 3 3
fusuenda viwdoaiilu mL arsdoilu mg winilu uazdasszumbhadannasy
s1e9 U N respiratory rate<10 a3y, BP<90/60 mmHg, HR<60 a53/min, 02
saturation <92%, w&u Uanfuennsrudu pin point pupil
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Fentanyl

nauen Narcotics and Opiates
suuuuen:
Fentanyl 100 mcg/2 ml, Fentanyl 25 mg/hr patch, Fentanyl 12 mg/hr Patch

ainvivlad .
lfsuAumsyiuanuidniianisiidga (ande) ldussimainisihae
nAHIGR wWIanTvininanisvinalvitiaauiha (anida)
daviald )
il lusnuwend .
WnAugs IadInfivaanagadanauagluseninenmslaeni enaaszuuilssan
gunany .
Wnladlugihanfiangaanisuiala
Wnldluasniszaslviunymsg
wnldsuduen MAOIs way mifepristone waangaen MAOIs way mifepristone ‘lai
tAu 2 &lenud
viuldsuduen naltrexone
Pregnancy category: C
U0 5
aunaenduduusazyana alg uiln physical status 1saiszane dseianisladeniia
anesthesia Ml uay indication wafu }
& w3y postoperative pain Tugivgj : IM/IV 50-100 meg drantluanalviann 1-2
2T
f&uiu analgesia (ICU) Turfluaj : 0.7-10 mcg/kg/hr continuous IV infusion #3a
0.35-1.5 mcg/kg intermittent IV vin 0.5-1 2 Tue
&5y analgesia (ICU)
Tu infants-children : 2-3 mcg/kg/hr continuous IV infusion w3a intermittent dose
IV 0.5-3 mcg/kg
1u neonates : 0.5-2 mcg/kg/hr IV continuous infusion
asfiaenTunlne slow IV push unnnin 1-2 uii
Asdaenluiéin slow IV push u1an3n 2-5 ui
gsinainAule leua NSS, D5W
ANSURKSEN
gransaluldne IV uag IM
Rapid 1V infusion vinl¥iifim respiratory depression, apnea, respiratory arrest
flasAulaalvianwuy IV push 219 (Useunan 3-5 uaii)
nMsfinauNan1sldun
[ ] Respiratory function
[ ] Physical examination
[ ] vital sign
[ ] EKG (wfiatad fentanyl s2udu neuroleptic agent)
[ 1 Kidney wag liver function (amylase wag lipase)
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a1nshivedsraea usamnutluinannnisladun .
andvihlvieau'ld andau Boudsee fiue drdu Msiugfialdné anuduladiaei ne
AMsmala Wladunag wiamlanaaisiu (asystole) namillandaniefinlng dotiu
siavanfaeuatvlinada

ANSLOSNLNANTHANEN 5

nsdl direct IV; Lisiadiaangniatiaanvensiadnsundiuiss 10 win 10 meg/ml
nsdl Continuous infusion; (20mcg per 1mL)
en'laitadnAy; Lidocaine, Phenytoin, Pentobarbital
tAveniaangiviag dlasiuuae
nsAatAuenbiituunsau:
Wiunaaungiviag
Double check #iagihe wliauazuuiaen
tuuaneTuriinge'ldenn
vindeydnealldaulnsydv

UfAZanszuineen ' )

1. waanagdad waatnfigninaszuudssgrngrunaiy Lau barbiturates,
benzodiazepines, antipsychotics, antidepressants wag sedating antihistamines
WzAsRIUgNEnassuulssaInadIunad nan1sala wasamnuduLdanansiagle

2. enzyme CYP3A4 inducers 2fu carbamazepine, phenytom rifampin wag
dexamethasone vinlynnsvinanaen fentanyl Windu anudiinanas & msu
dexamethasone MagvinliAnlfAzendonan sasldluruagonazsaiiaoiu
DRUY

3. enzyme CYP3A4 inhibitors ‘leillA nau azole antifungals 1au ketoconazole,

itraconazole %3a ngu macrolide antibiotics t2u erythromycin, claritromycin w3a

AJN protease inhibitors 2 nelfinavir, ritonavir tws1e vinlinsvinaneen fentanyl

AARY ﬁwiﬁqmﬁmaa fentanyl urutiu 3 3

4. enunthaddulungu opioid agonists w3a opioid partial agonists aoue 2 frtul

wzanadinalinaszuulssanndiunarviindu nan1smigla uazauauULIanan

favle .

5. suAthalungu mixed agonist-antagonist 12t pentazocine, nalbuphine tfiavsann

ennguilagstugna uAlauas fentanyl

6. EnngU monoamine oxidase inhibitors (MAOIs) ws1zagvinlvilin serotonin

syndrome



Pethidine injection

naueun Narcotics and opiates
suduuuen: Injection
aiauelal: ussimainisithesuuse MdAaunside Tauduenaay Tdussimanns
hauaiyranalms
aiaviulal: . )
viulalusnuwenil }
W TadlupAldennan monoamine oxidase inhibitors (MAQOIS) w3aneaeniilai
1Au 2 el (twsrzaravinlvilia serotonin syndrome)
Pregnancy category: C
auag: auansidenlvdiuauaiuguusszasainisibauazaauauasuaiiha
fihageargais UsuauraenTvunyau uazduduayeled
nsell Pain, moderate to severe (analgesic): ,
- amaentusi;vgj; IM/SC : 50 -150 mg vin 3-4 21T auAIY
anflu Continuous IV Infusion :15-35 mg/hr
- ﬂumm‘luw‘]n IM/SC : 1.1- 1.8 mg/kg/dose (maximum :50-150
_mg/dose) na  3-4 Mlwgauaudniu
a5 Aule: NSS uay DSW
nMsfinauNan1sldun .

o amafanuluggeanauasianadinelnddaiiiasanarainlamalia
NaILAN lANANIINR  29LAEY viagwn dradu tiiaains Judau aw
wilawiu mdaaan Au isuilasyisnsladfusluaindaanisuasniniuay
600 CC »iaflaunnsay 1ws1zenana szau'le

e MsAinANNANITIdeN (monitoring) lewA : heart rate, BP, respiratory rate,
pain score, sedation score w5a signs uav respiratory depression

o duflu IV push Wasaadiaaiu nn 5 Ui 531 4 A3 ntunn 30
Ui U 2 AT uazMsesIAfamurdvaniiduiunizuagihauaza
TRIunnel . 5
o auflu IV continuous drip TWiasaadaaiu nn 1 e 59U 4 A%
NNTUaTIAGAMUNA 4 TN } 3
o duilusc wia IM Tiasadaaunn 15 uvi 53u 4 A58 Andunn 30
UIITIN 2 A9 3
A respiratory rate (RR) Waanit 10 a3vsiaunvi sa heart rate (HR) vag
A1 60 A3vsauvi TuAswwne U .
e nmsuAlufiafiannshidvdszaed niatAiaanuaaIaLARauN19LN
nsdl overdose iheaazduduanauazmialad uanituamelan
auavingidu damnalaiaannin 10 adusiauvi (vWinangenni 1 1 30 s/
w7 wiatenagAu 1 120 afe/uaii) enarananiswialale Tiudonwned
drridelvieiilu continuous drip atlvinanen Wuii
wuginfihalveuneruiatiiasasnisantdu kiamalaluggainuia
Jodauann flasfuniswdnanunausuinsziofan lurihageas 1in
Wihalsaila la éu Tissiaseds aslddudluainilasgzdaaniniuay 600
CC w3a #N'launwsadwse enaraasan’lanisle luszaznaiuiug aravinlu
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LAm physical uag psychological dependence uay tolerance ‘l6 Msuamen
WurianavinlwlAnanis withdrawal ‘e
e Opioid intoxication : enuAWe @a Naloxone
(Ltuzﬂw“lﬁﬂ%nmuumﬁauamuavﬁw"jmm AuanINg1@3sa Tns 7007)
: Msfardafianenisnamala Taansiiesduaniuag opioid
Wuid 12y naloxone mIsuaLIaIsTULMILiUMalalivineudu
adniludasls viathe wialauazlvaandiau
a1ns Livviscavaudanuiluinannnisladen
. svuulauasnaaaidan: Wlasuiuiainilag ANUFUTRARGN
. szuudszannaunane: Tadu fluee duau wWanads
. sruufIvile: du fu '
. sTuuMaLaua g AAUlE andau viaswn Unnwie
. SPUURUWUS: ﬂaanwm
. svuunanudia: du narudadauuse
. svuumala: vnaladun aanmswala
I:
1. nénidaenisladsiuduan MAO Inhibitor, Orphenadrine, Thalidomide, Paraldehyde
2. Alcohol, Antipsychotic agents, CNS depressant, Diuretic anavinlviseduevizagna
&N pethidine winduialvisiudu

ONOUAWNH

AFUMINUAN 43



Midazolam

nauen Narcotics and Opiates )
sduuueg: endarinvaaaiandinianaiueiia (5 mg/mL/ampule wag 15
mg/mL/ampule) enda 50 mg/5 ml, 250 mg/10 ml
aiavivlal
1. dwuSuansarsuaulinady iy whuauuwadruaulinauluzhusn
2. Uiflugnhalunsuaunduludunauazvindaunnssy wiansldiniasiansia
faduTsmsneg
aiavi e . .
1. fnfdsyifnadneviadiavia iwsgasiinanudavaan1sia Benzodiazepine
2. anifiasssuavszaslyiunyns Toaawe 3 iWauusnuasnsaonsss
3. ‘Lhimdslaludnuwszdelifiiayanisldiiiaswa
4. ¢uwW midazolam
5. dihalsasadiudaunsduuiiayuuay
6. vihudazndaslagunas vrsaLﬂamaumuaﬂmawmﬂ’uuan
wanawe : luasdiidnilusasly Wagluaanidauasunwnd
Pregnancy category: D
AU ) 5
darrnnatuiila :70-80 meg siatniingl 1 Kg
danviaaaldans : dalnuaanidandiatneg ativias 2 Ui auiae
gnaNeiu 1-2.5 mg faauarnsuavdaenatinvian 2 Ui wazdsuauiaen
auaNuA iy auaegega’liiiu 5 mg
fsuh i Aule lewn NSS, DSW
ANSUSKISEN .
siavladaduiauau 1-5 mg/ml. daae19zhg uuatiodan 5w twailasiu
nsLinns nsmnmaonaﬁmﬁa U3nIseEnuuy continuous siavla infusion pump
Antidote: Flumazenil Busiu 0.2 mg IV uiu 30 Juvi
aeihadelisdndalendn 30 mg uru 30 unvi repeated dose; 0.5 mg over 30
Ui na 1 U
usual dose; 1-3 mg max dose; 5 mg
nsfiaaunanislaian
[TRR
[ THR
[]BP
[ ] Confusion
a1ns Liviviscasa niamuiluieannnisiaden
szuuniala : &vdn la naagdagnainiy vaasaunaindy walaaiunn wialafiides
wia
seuuilsesaIn ¢ lAeATEIUsEIULAUL R (excessive sedatlon) 1hadsuy nﬂuﬁsm g
nela Liavy mnﬂun'lsmaau”l,m"l,u"lm m‘;yamLaﬂmmammvmaanqwﬁ A
imANFY naaulstan asualaniis uauhindu dusre aAnusdndudziiau
(paresthesia) A1237 AvA o
FEUUMILAUAINIS ¢ AAUTR aviau Asuavinalaunn axnsudau dnnue iadn
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FEUUAINTY: AINTIUAY AUNY AU
szuue: nadnwhide iuanadau ainsannszan Gl lunaisdsuawiviiiule
AaLau
ANSLOFUNELNANTHANELN

- nsdl direct IV, Continuous infusion pump t3a319enlu D5W, NSS Ti'lédaiu

L2y 1-5 mg/ml
- n3al direct IV Tvianunu 2-5 unii asel Continuous infusion Tvianeinu infusion
pump

- daz2n IM u3au Large muscle

- fauan IV; Tvienadhvang atinvdan 2-5 Ui

- AEwe3au

- Intermittent : 0.05 - 0.15 mg/kg/dose q 2 — 4 hr prn

- msuauen: g@aen 2 ml + NSS 98 ml (1ml=0.1mg)

- aAIriv . o

- ANUAYAINAINRN 24 11T enaauuqfiviasudalugifiu
nsAatAuenhiitkunzau:

- mumamuﬂuv]ao

- Double check ﬁawﬂm AUALRSAUIAELN

- Auuanmluiiihdelann

- vindydnwalifaulvsedy
UfAZanszuinven 3
sviumsiinlfAsenssrdneen minldendisiudu
1. u,aanaaawsammnqwﬁnms"nnﬂsvammunma gnngu barbiturates agvinlvana
saszuy Ussamdiunanaindu wasinanudassaniemaiurnalagaduy Ay
nye wala 5
2. nifignaudonisvinaunasiaulani CYP3A4 Tudu 1y cimetidine snaudiia .
Afiefudsznu endnTsatand endfadrusngu macrolide wdu erythromycin enginuada
sInau azole 19u ketoconazole uas itraconazole tilusu wwsizazvinlvidsunadae
gediunazaangnauiudu
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Diazepam

nauen Narcotics and Opiates
suuuuen: Injection 10 mg/ 2 ml
aiavivlal: (fluen Sedative 12f¥n1a1nA1s Anxiety/Musclespasm, Seizure vinlu
muscle relaxant
aiavinulal:

- Hypersensitivity to Diazepam (aatAanisuwanungudu Benzodiazepines

16))

- Pregnancy & Lactation

- Narrow-angle glaucoma

- Respiratory depression wsathai'lad¥u Respiratory depressants

- sy¥ensldendidueiiha COPD, siihaduaswiacihaiidasingiae

Pregnancy category: D
AWML . '
weinlu IM, IV 0.04-0.3 mg/kg/dose na 2-4 111u9 §9sa 1689 0.6mg/kg na 8 T Tue
GRERTSI 5 .
Winailv IM, IV 2-10 mg. Wiaima 3-4 2 Tue (TudnlulitAu 1-2 mg/min slugi i
laivAiu 5mg/m|n)
fsuiAule leud D5W, NSS, LRS
- vhueanduenleq Tunszuandaifiendu
- anauduenea‘llil: Amphotericin B, Cefepime, Diltiazem, Dobutamine,
Doxorubicin, Fluconazole, Fluorouracil, Furosemide, Gatifloxacin, Heparin
Sodium, Meropenem, Potassium chloride (KCl), Vit.B complex with Vit.C
A1SUS1KN5EN o
- anuiwstnvaasaiand tugileaasaivalaavnisiia Thrombosis
- nszﬁ:inﬂusfam%msmw'jumuﬁﬁmsﬁﬂumﬁmaamﬁamm Aalvlndviaaa
wWaad1lunniiga Lwinnazvin'le

#lual (Rate nsususenliaisunnnit 5 mg/min)

Anxiety/Sedation/Skeleton muscle relaxant :

2-10 mg IV/IM (‘LivAiu 30 mg Tu 8 ThTue) ansalviznlenn 1-4 dTae

Status epilepticus :

5-10 mg IV n 10-20u191 (‘LivAiu 30 mg u 8 thiue) 2hldnn 2-4 HHTuensdidnilu
Alcohol Withdrawal : .

a3usn 10 mg IV Tvahlédn 5 — 10 mg vin 1-4 12109

Asgia1nATTunsy analeaina 20-30 v auanghas

Pre-operative sedation :

10-20 mg IV fauwdn 1-2 HTue

tein (Rate Msusnsen‘linisunnadl 2 mg/min)

Anxiety/Sedation/Skeleton muscle relaxant :

0.04-0.3 mg/kg/dose IV/IM (laitAiu 0.6 mg/kg 1u 8 f1u9) ‘me“lmmn 2-4 7 Tu9
Pre-operative sedation (ang 2 f4u'ly) 0.4 mg/kg IV naunda 1-2 g
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Status epilepticus :

tinatg 30 Jude 5 1l

0.05-0.3 mg/kg/dose IV (vu 2-3 uii) nn 15-30 urviau'le total max dose 5 mg
"3a

0.2-0.5 mg/dose IV na 2-5 unviau'le total max dose 5 mg Tvigivlsinn 2-4 % Tae
asalanilu

teinatguInnIn 5 1

0.05-0.3 mg/kg/dose IV (uu 2-3 unid) nn 15-30 unviau'ls total max dose 10 mg
"Ia

1 mg/dose IV (uu 2-3 uii) nn 2-5 uviau'ls total max dose 10 mg T lenn 2-
4 272 Tu9 Aseldilu

Wihaffinmsvinauzasduuansas asldauiaen 50% uasuuiailad (nset Cirrhosis)

Avoid (Severe/Acute liver disease)

nMsinauNan1s 1

[ 1RR

[ 1HR

[]1BP

[ 11V site Extravasation

[ 1 Mental status

[ ] Liver enzyme

[]cCBC

armshidedsyava usaanutluiwannnasiden: .
UL $9gu nMsyanaatievliguysal aaulwdes aautiaaaunsy ANUAUTRRAET
aansunala

AsdiussE3L AU anavinluiAa Phlebitis 1ha wiauiuusaiusuisen Tissue
necrosis ann Extravasation

ANSLASNEN NNSHANLN:

Be3an

IM, Direct IV : liisiadtiaanyg } .
Infusion : t3aa19Tudns >1:40 v/v dunnainflaganaznauiiui ssazanie 2-5
mg/min é11W-157vi1uiAm apnea hypotension,bradycardia w3a cadiac arrest

202AITIET .
vunsusuAuaau awnzzinlu-anaznau .
132319 1:40 v/v agfinnuaee 6 9Tue d1daavuinnda 1:50 azaedd 24 97Tue
Bifianln- Infusion tiavannalatinnisanagnaularnIsgaduananngaen’le
Lactation : compatible (‘iiastduru aravinlvinisatinannisddedu)
QR LR TG TH QY APV ELTE

iunaaungfiviae tAulvinuuss

Double check #agjihe Hfiauazauia
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Wunanaluiaingelaan
vindaydanualifiaulvisyiv

HAseszuineen
May significantly enhance CNS depressant effect w/ antivirals (e.g. amprenavir,
ritonavir).
May enhance CNS depressant effect w/ anaesth, narcotic analgesics,
antidepressants, antipsychotics, anxiolytics, antiepileptics, antihistamines,
antihypertensives, muscle relaxants (e.g. tizanidine, baclofen), nabilone.
May decrease clearance w/ antibacterials that interfere w/ metabolism by
hepatic enzymes (e.g. isoniazid and erythromycin), OC, cimetidine, omeprazole.
May increase clearance w/ antibacterials which are known inducers of hepatic
enzymes (e.g. rifampicin).
May increase serum level w/ disulfiram.
May reduce clearance of digoxin.
May reduce therapeutic effect w/ theophylline.
Reversible deterioration of parkinsonism w/ levodopa.
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Nitroglycerine inj (Glyceryl trinitrate)

nauun Vasodilator
suuuuen: Injection 50mg/10ml
maua‘tm Angina pectoris, CHF, Hypertension
aiaviautal: Angina pectoris Mitinann hyper tropic obstructive cardiomyopathy
Pregnancy category: C
auaen: Children : pulmonary hypertension continuous infusion start 0.25-0.5
mcg/kg/min uay titrate 1 mcg/kg/min naq 20 — 60 min Usual dose 1-3
mcg/kg/min (Maximum dose : 5 mcg/kg/min)
Adult: start 5 mcg/min 1V infusion g1 hifiduinasoas 5 mcg/min nn 3-5 Ui
aufiv 20 mecg/min
gshiAule: sunsalad DSW wsa NSS ludimay
Stability:
o auauaaugdlaiiiu 25 °C dagiauilasAuuss
o tnVindaviavannillaldua’rlviviely
o enTinanLaILTT UM BULLAI TULIAWAD w3a Plastic non PVC (Ts9wanuna
aauunula Plastic non-PVC) LnSu“Lm 24 ﬁa’immamunuuaa
ArsusKIsen: Winuy 1V infusion winifu viduly IV push ‘
a5 lirivdsravausaauilurinannnistden: anuduladiasy, wiuas, wue
&6, e, Wailawusy, Tady, anday, ues, aws, aauwnaa, edema, shock,
Xerostomia, Dyspnea, Heart block, Coma & death
MsfinauNan1sldun
[]1BP [ 1HR
Drug Interactions:
Nitroglycerin aviﬂamqm‘uao Heparin
aniuav nitroglycerin asiinduiialaisiudu: Alcohol, Calcium chanal blocker
wnladsudy Phosphodiesterase 5 Inhibitors (sidenafil, tadalafil, vardenafil)
Nitroglycerin Infusion Chart
Nitroglycerin 50 mg in D5W/NSS 250ml (Rate is mL/hr))

mcg/kg/min

0.25 050 0.75]1.0]125|150|1.75]2.0)|225]|25|275]|3.0
50kg | 4 8 11 15 119 23 26 30 | 34 38 |41 45
55kg |4 8 12 17 | 21 25 29 33 | 37 41 | 45 50
60kg |5 9 14 18 | 23 27 32 36 | 41 45 | 50 54
65kg |5 10 15 20 | 24 29 34 39 | 44 49 | 54 59
70kg |5 11 16 21 | 26 32 37 42 | 47 53 | 58 63
75kg | 6 11 17 23 | 28 34 39 45 | 51 56 | 62 68
80kg |6 12 18 24 | 30 36 42 48 | 54 60 | 66 72
85kg |6 13 19 26 | 32 38 45 51 | 57 64 | 70 77
90kg |7 14 20 27 | 34 41 47 54 | 61 68 | 74 81
95kg |7 14 21 29 | 36 43 50 57 | 64 71 | 78 86
100kg | 8 15 23 30 | 38 45 53 60 | 68 75 | 83 90
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Milrinone

nxuen Vasodilator

suduuugn: endeuuna 1 mg/mL

siavielaf:

1. Tdvvumsiiudrzasiilalugihandenisiidaiala

2. ldveaununsaisiunislden Dopamine wiagn Dobutamine (en3nmangiiala

aumardnaiia) lunsinrnnsihlaaumaiisuuss (Advanced heart failure)

3. TafinatRunsfiudruaswirlaluefile Advanced heart failure Mipaldeannaun Beta

blocker unnau

daviulad: 5
W ldfiugndidssiauweni ' 5
vinulaentidugihaniiansiladquualuuudauwau sudvpviiidymisiuauimla
vinufadad (Tseauihla) .
Wnldendifuanisenssd aasviatdluanyliunyas Taaludddounne

' '
oo s

Wuldenadi 9u,ﬂamJaamﬁaﬂusmﬁamv"iﬁamwu]a"'ﬂuuﬂaovlﬂmnl,ﬁu
seionsldenfidugihaniviaasidasuavauialuaiaadu §ihalsaiilaia
Hihealsam latsudaiony

AUNAEN:

Loading dose: 50 mcg/Kg faentinnaaatdanuiunii 10 v

Maintenance dose: 0.375 &y 0.75 mcg/Kg/min

AMsdsuaaenadnsule
« CrCl 5 mL/min/1.73 m2 Maintenance dose: 0.2 mcg/Kg/min
« CrCl 10 mL/min/1.73 m2 Maintenance dose: 0.23 mcg/Kg/min
« CrCl 20 mL/min/1.73 m2 Maintenance dose: 0.28 mcg/Kg/min
« CrCl 30 mL/min/1.73 m2 Maintenance dose: 0.33 mcg/Kg/min
« CrCl 40 mL/min/1.73 m2 Maintenance dose: 0.38 mcg/Kg/min
. vCrCI 50 mL/min/1.73 m2 Maintenance dose: 0.43 mcg/Kg/min

g5 Aule lewn 0.45% NaCl, NSS, D5W

A3U3%5UN
Wluay: Busudesninvaanidandiad1vdig 2uiea 50 meg/Kg Taaladiiarlunis
vauen/Tienuudszana 10 wiiduld nndulivgasnnaaadandlu
80571 0.375 - 0.75 TuTasndu/iuilned 1 Alandu/uvi (Max dose: 1.13
luTasniu/ihuilne 1 Alaniu/iu)
win: Busulaadasiinvaanidandiatnng 2ue 75 meg/Kg Taaldiaauen
wulszanar 10-15 wividuld andubivaasainvaaadandludns 0.5-0.75
1Tuilasasu/tnilna 1 ATandu/uli

szaznanlunsldenduduaafidauasunnedeEnm
Hihalsa'lalvidiuauranistienddunusduan CrCl

naUKUIuAN
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http://haamor.com/th/%E0%B8%AB%E0%B8%B1%E0%B8%A7%E0%B9%83%E0%B8%88/
http://haamor.com/th/%E0%B8%A2%E0%B8%B2%E0%B8%A3%E0%B8%B1%E0%B8%81%E0%B8%A9%E0%B8%B2%E0%B9%82%E0%B8%A3%E0%B8%84/

AMsfinauNan1slden

[ ] Platelet count

[ ] Electrolytes (especcially potassium and magnesium)
[ ] Fluid status

[ 1 Renal function

[ ]ECG

[]1BP

[ 1HR

[ 1 Infusion site

a1nsluslszava uiamudluieannnisladon: '
WaGan131ineIuLaila iy MlawuiaIeme Wilaud) anudulaias 3y
wihanaandniamilannaidaa .
WasiaszuulsyaIn 1y 1hadsey fannsdu uayiaiau ‘ 3
nasiaszuuLian 1y LAnn1e Thrombocytopenia (Lndatdansn) wiadudens
vinou 2avndatdanvinliildanaandauavifialdanaan Wdanaznge lualadias
wamasu Ly vinlsuvinuRadné/dudniay .
WREIDTZUUNTITININRIEUNAIIIUTDITIIAE 12U seaundaTwundidaululfancn
wasaszuunnala tdu Llﬁmmm‘maammlvmm%aﬁnmﬁmmwmﬂ‘laa""nmn

WA RN LU 2 AWLAUAY

ANSLOS NN ANSHAMNLN:

Loading dose: anayanisentiaglusiadtdaang wiatiaanvaradisasaralseuna 10-20

mL

Maintenance dose: 13a319 1 mg/mL (20 mL) siaer 0.45%NaCl, NSS, D5W 80 mL

(U3uesana: 100 mL) w3atdaa1e 1 mg/mL (10 mL) 62e 0.45%NaCl, NSS, D5W 40

mL (Y5uesgna: 50 mL)

UfAsanscuineen
nanaavn1slafen Milrinone s ufuen Maraviroc, Isocarboxazid, Phenelzine,
Tizanidine, Selegiline saalavihliitinauaulaiae hadsee J93au fuay
uazdnsinswiurasilatlaautl
nandaen1slafen Milrinone saufuan Anagrelide saganaviliitinnmzaudu
Tarae dwasuasmiladudailadidu dasinsisusadiilatiudu saudediannsg
W laduinaInIuun
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Sodium Nitroprusside

nauen Antihypertensive
aiarivlal Hypertensive crisis, Reduce bleeding during surgery
aiaviula Treatment of compensatory hypertension,
Controlled hypotension during surgery in patients with inadequate cerebral
circulation
Use during emergency surgery in patients near death.
Congenital (Leber’s) optic atrophy or tobacco amblyopia (associated with absent
or deficient thiosulfate sulfurtransferase; patients have unusually high cyanide
to thiocyanate ratios).
Treatment of acute CHF associated with reduced peripheral vascular resistance.
Pregnancy category C
auae B3un 0.3-0. 5mcg/kg/m|n memmr;nmm 2-3 iU INTOAILANDINNG
ausaaugihafiannsihadswe wia adu'ld awsau, aurailad 3 meg/kg/min,
Maximum dose 10 mcg/kg/min
ssinaiAule: D5W, NSS, LRI ' 5
StabilityiAuenlviviuuas, enfianuasdiminuaulu D5SW lduu 24 Hluevialugifiu
uavaaungivias, vndFildsuduundu (§uhaawiu,idu) vuldidasnniia
nsdaadiuacen deazdandas cyanide aanun, aaglhviondasld aqfifiauvads
wiarkiuuaIaeuazaeindaaudieya e
Msu3usan 1V infusion iy vinul IV push
svJetiaenaarady Nitroglycerin, Nitroglycerol
szyenslaftiatia aravinliduau wafu NTG, SNP
Asfaanunanisiden
[ ] @533%a BP, HR iadiaanunamsineuasziidissieanie acidosis
[ 1 whsz9017¢ acidosis tilasarntiluntizisusurasnisiiia cyanide toxicity nsellu
£NUIUNIN 4
a1n1s Liviviscasaannnns1aian Excessive hypotension, cyanide toxicity
DI: ganglionic blocking agents, negative inotropic agents, general anesthetics (12u
, halothane, enflurane), wag circulatory depressants LAausniua
Nitroprusside 50 mg in D5W/NSS 250ml (Rate is mL/hr))

mcg/kg/min

0.25 050 0.75]1.0 125|150 )1.75]20)|225]|25|275]|3.0
50kg | 4 8 11 15 | 19 23 26 30 | 34 38 |41 45
55kg | 4 8 12 17 | 21 25 29 33 | 37 41 | 45 50
60kg |5 9 14 18 | 23 27 32 36 | 41 45 | 50 54
65kg |5 10 15 20 | 24 29 34 39 | 44 49 | 54 59
70kg |5 11 16 21 | 26 32 37 42 |47 53 | 58 63
75kg | 6 11 17 23 | 28 34 39 45 |51 56 | 62 68
80kg |6 12 18 24 | 30 36 42 48 | 54 60 | 66 72
85kg |6 13 19 26 | 32 38 45 51 | 57 64 | 70 77
90kg |7 14 20 27 | 34 41 47 54 | 61 68 | 74 81
95kg |7 14 21 29 | 36 43 50 57 | 64 71 | 78 86
100kg | 8 15 23 30 | 38 45 53 60 | 68 75 | 83 90

nauKUInAN
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Nicardipine injection

nauen Antianginal, Antihypertensive

suuuuen: enda 2mg/2mL injection, enfi@ 10mg/10mL injection

aiawivlai: Hypertension, Postoperative Hypertensionuay chronic stable angina

aiaviulal: Hypersensitivity to Nicardipine, Advanced aortic stenosis

Pregnancy category: C

AV

Acute hypertensmn
IV : Busiudiadnsisr 5 mg/hr Taadindns s lunisuanan 2.5 mg/hr nn 5 Ui
(& rapid titration) flann 15 uvi (& mdu gradual titration) ‘Imuamusmom
WaivAin 15 mg/hr aunseiie muAnANNFuTaiaisadns aldanudulaianse
mufsasnsuaIaNandns i lunsusmsenaauls 3 mg/hr gihaiia
hypotension wiatachycardia, 1viuein nicardipine infusionndsananuduTadia
wardnsInssiuradinlanei aravgaenluiiauiaansl ( 3-5 mg/hr ) wazAang
dsuaua enianeseduanudulaiia asdiuauae tugihalsadu 1o uay heart
failure 19 titrate infusion atn9zn9 wazaITINAUNIALNEA19Y TuKihalsadunay
Wvane

fsuanAule: eawaulealu D5W, D5S/2, D5S, Sodium Chloride 0.45%, wag

NSS

Tlimswandu sodium bicarbonate w3a lactated ringer solution .

a5 invdsravausamuiluiieannnstden: auduladiaci Arleauss a0

hsauas Mmsuasiudnilnd Wrlasuadondy cardiac arrest Adula aiau

Hypo/hyperthyroidism téiutes fiued usnadiuazsivitnau/anaauuse

Antidote : IV calcium infusions (wuzinlwdinmiadaya enuasRinegn fuel

Ainend@ssa Tns 7007)

nsinauNan1s 1
[ 1Angina [ ] BP [ ] EKG [ ] Hepatic enzyme
[ ] Serum electrolyte [ ] Liver function Test [ ] eGFR

Drug interaction: vecuronium wwszagtiiuanad neuromuscular block, cyclosporine

wilavanagvinlviseduen cyclosporine tuldastAnfiuuaziniannan'ld, amiodarone

wlasainaravinlviiae bradycardia, atrioventricular block uag/w3asinus arrest,

fentanyl wilasanni&ueiaziiin severe hypotension

NAUNINAN

53



Pancuronium bromide
nauu1 Neuromuscular blocking agents
suuuue: enda 2 mg/mlin 2 ml amp
aiawivlal: Facilitate intubation/mechanical ventilation, Oxygenation, Skeletal muscle
Relaxant .
aimviulal: iheviuw Pancuronium
Pregnancy category: C
Storage: Refrigerate; however, stable for up to 6 months at room temperature.
AUINEN .
General anesthesia; Adjunct: (nnaigeniiu neonates) —uuiaiausiu 0.04-0.1
mg/kg IV (endotracheal intubation, 0.06-0.1 mg/kg IV); anaagtdnauailu 0.01
mg/kg
General anesthesia; Adjunct: (neonates) 3u%wluauia 0.02 mg/kg IV uazilsu
AUAITAALRUDY
asiiiAule: DSNS, D5SW, LRI, NS.
A1su5usen: undiluted rapid IV injection
Antidote: Pyridostigmine gf1uai 10-20 mg IV, IM preceded by Atropine
16in 0.1-0.25 mg/kg/dose preceded by Atropine
Neostigmine  #1viej 0.5-2.5 mg slow IV push; total dose not to exceed 5 mg
(351 Atropine 25-30 mcg/kg IV push viuinauli Neostigmine 30 sec.)
t6in 0.025-0.08 mg/kg/dose IV
a1ns'lsszavansamutluigainnistaian: Prolonged neuromuscular
blockade (muscular weakness, respiratory depression, apnea, cardiovascular
collapse)
Vagolytic effect (result in tachycardia and hypertension)
nsanaunanisldun;
[ ] Vvital signs [ ] Degree of muscle relaxation
Drug Interactions: Avoid Concomitant Use: Quinine
Increase toxicity: Magnesium sulfate, Furosemide(increase or decrease upon dose)
Prolong neuromuscular blockage: Inhaled anesthetics, Local anesthetics, Calcium
Chanel Blockers, Antiarrhytmics, Aminoglycoside

NAUNUINAN
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Vecuronium
nauu1 Neuromuscular blocking agents
suuuuen: enda 10mg/vial
ainiv 20 Anesthesia to facilitate endotracheal intubation, intermediate duration
neuromuscular blocking agent, relax skeletal muscle during surgery
sl vinldlugihaduweviasgiudsznaulussud
Pregnancy category: C .
auraan: Adult; Tvenmenaaadanst auaenausu 0.08-0.1 mg uwazly 0.01-
0.015 mg/kg navain dose wsn 25-40 u#i wa’lw 0.01-0.015 mg/kg nin 12-15 Ui

Children: “ifisiayasiu safety and effectiveness ugthafianeiasnin 7 weeks.
Anesthesia

During surgery as an adjunct to general anesthesia to facilitate tracheal
intubation or mechanical ventilation

age 8 weeks-1 yr siavldmnuwiudrlunisdruiar mg/kg ananinelvaiuay recovery
analdaninnii 1.5 win

age 1-10 yr vuaendusuusazynna; anasniludasiy initial dose wagifinaudiu
AstunnnIginal

age 10-16 yr Lsu‘tu"‘lumum 0.08-0.1 mg/kg IV bolus maintenance, 0.01-0.015
mg/kg IV 25-40 min uavan initial dose, Tvighwnq 12-15 granily; avadasiu
anualunistiunnninglue

a1suziAule’: D5W, NSS, D5NS, LRI or Sterile water for injection

Note: ayslanaly 24 Hhlauena dilute
ATSU5158N: . . o 5

~ Direct 1V injection: Taiiflalviznluauiadueu Taaliennmesnalvansiindansin
Asnsaindulelviaag ' .

Continuous IV Infusion: navainlvienTuauiaausulduady 20 — 40 unvi Jasuln

gnuuy continuous IV infusion Taaidnssruasn1sien 0.8—1.2 mcg/kg/min.
a1nsluvszavaunsamutluinannnisladun: Muscle weakness, prolonged
neuromuscular block, apnea (rare), Bronchospasm (rare), Hypotension (rare),

Anaphylaxis

nsfiaaunanislaian

[1BP [ 1HR [ ] Pheripheral nerve stimulation
[ 1 Muscle twitching [ ] Blood gas [ ] Respiration

Drug Interactions: Avoid Concomitant Use: Quinine
Increase effect: Aminoglycoside,Verapamil, Magnesium salts, Inhaled anesthetics,
Lincosamides, Polypeptide antibiotics
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Cisatracurium besylate (Nimbex®)

aaue Neuromuscular blocking agents
suuuue: enda 2 mg/ml 5 ml
qinvivlai: Induction of neuromuscular blockade, Muscle relaxation
aiaviulal: |WAuwW atracurium, cisatracurium w%a benzenesulfonic acid
Pregnancy category: B
Storage: Store at 2°C-8°C. Protect from light. Do not freeze.
2u1nen : Maintenance infusion (ICU): 1V infusion 3 mcg/kg/min (range 0.5-
10.2 mcg/kg/min fiufu interpatient variability) Usual concentration &3y IV
infusion : 0.1-0.4 mg/ml, Tu ICU anasndlusasiia IV bolus 2dnsaunauiiag
infusion &n Lwa‘m neuromuscular block Lnym“l,ms'mu, ‘lu@ﬂmmﬂq Myasthenia
gravis uazlsnduq 2avszuy UssannauiiaaznauduasdasiAndunnn wusinlu
puaendusubiadsiiu 0.02 mg/kg uazamsianugihe atvlndda
dausupiibheandin : ang 1-23 hau aueazusiu 0.15 mg/kg IV unaad 5-103unvi
(halothane w3a opioid anesthesia ua opioid/nitrous oxide/oxygen anesthesia)
ang 2-12 1 aueadusiu 0.1-0.15 mg/kg IV unnn3a 5- 10 Junvi (halothane w3a
opioid anesthesiauag opioid/nitrous oxide/oxygen anesthesia)
agunnIusawindgu 2 I Maintenance infusion (ss13nenswidaieIuIu);
UIREIBNEY continuous IV infusion rate 3 mcg/kg/min walvwasdunisilugs
annn13da bolus Asausn .
Maintenance infusion (se®indnsENGATENIUIU): continuous IV infusion ratel-2
mcg/kg/min
”Lmaaﬂsnwumm‘luwﬂwmﬂu renal failure, hepatic failure wamAITszIan1TLRU
229 laudanosine daifluans metabolite wag cisatracurium Ma1avinlvivAnnszin'ler

S mFuiifian1e obesity fuiiiasaindruruauninnignade Sovinlvizunaege anag
aangna lauutunaznisludizasnauiiaznnindné

AsiAule: asavaraviladiiaanels NSS, DSW Taasnunsaalsisiaiiaaels’
AMULNLY 0.1-2 mg/ml wssaluazug polyvinyl chloride (PVC) w3a polypropylene
Aaaungfi 5-25°c  lunan 244h 19

ATsu5uK1san: IV infusion a5l infusion pump, Luammaaammmmamaamm
auadn mTda cisatracurium wasaualn NSS iad19idy, Limsnaunsada
cisatracurium wsaunnmsasmmnLﬂumostwvzwqpmmﬂauuumqma‘[uamwmo
(\du &sazana thiopentone lusiu) uanaatueiiifafussazarsasiiugsazais
hypotonic 9'limstencitumeasasmdunistitdaadanna, envigiuisalyd Y-site
161 t2iu alfentanil HCI, droperldol fentanyl citrate, midazolam HCI WRE
sufentanil citrate uanwmfiaanntl asdinlvanduq dradiufaausa cannula wendudu
cisatracurium wuzinlviiadvadnsaidenard eaea NSS vavlvien

Antidote: neostigmine
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a1ns Livvilscavausanuitluinannnisldun: Cardiovascular:
Bradyarrhythmia, Hypotension, Endocrine metabolic: Metabolic acidosis,
Immunologic: Anaphylaxis, Neurologic: Central nervous system depression,
Paralysis, Seizure, Respiratory: Bronchospasm ,Gasping for breath
nsinaunanisldun;

[ ] vital signs(BP, pulse rate)

[ ] Blood gas

[ 1 Muscular paralysis
Drug Interactions: Decreased effect: phenytoin or carbamazepine. Treatment
with anticholinesterases, commonly used in the treatment of Alzheimer's disease
e.g. donepezil, may shorten the duration and diminish the magnitude of
neuromuscular blockade with cisatracurium. 3
Increase toxicity: n1sladiiuy long term Tussaginadiviuanadi accumulation J96iag
anAfaauatvinada a1luinsnauduassia nerve stimulation ‘luum‘tﬂum),
fnneiasiinanduad neuromuscular blockage (uvnsdiaasiasfuauinen) da
myasthenia gravis, EatonLambert syndrome, carcinomatosis, aufalndiuag
electrolyte, hyponatremia quuws9, hypocalcemiaguuwsd, hypokalemia gutisd,
hypermagnesemia, neuromuscular diseases, acidosis, acute intermittent porphyria
wazn1slden local anesthetics (halothane, isoflurane, enflurane, desflurane), nitrus
oxide, ennau aminoglycosides, annau tetracyclines, bacitracin, polymyxins,
lincomycin, clindamycin, colistin, magnesium salts, lithium, St John’s wort,
procainamide wag quinidine
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Atracurium (Tracrium®)

nauen Neuromuscular blocking agent

suuwuuen: Atracurium 25 mg/2.5 ml, Atracurium 50 mg/5 ml

aiavivlal: (uevtaunaruiiazfia non depolarizing highly selective
competitiveneuromuscular blocking agent 1alasinlunisidviaiinllluviaanax
waziialnauiaaaraunaraluseninenisiida wiahaaiuaunsamalauas
wiheszuinenisvin procedure finge Mansunnesasldia 1wy wazldiiazialw
nmsnalazasgihalunagihadnge (ICU) dadu

aiaviaulal: viulalugiiuw atracurium, cisatracurium v3a benzenesulfonic acid s¢39
nslalu¥iww neuromuscular blocker agent §78u iwsizanafilanaunwznungu
sedmsgionsldluggearauasansfingss

aunen: suaavildasaaslsifuainanizuasiibausayse (a1g 15alseand o
4a4) way indicationTaaduatfurfinuas anesthetic M5, sTaznaINTHIGR WAy
UfAsensasndaus

asuiaindule: leun NSS, D5W

ANSU3UISEN:

- Usual Infusion Concentrations: 0.2 mg/mL #%a 0.5 mg/mL é11 IV infusion a7s
19f Infusion pump ‘Linswaun3adia atracurium wianAuasavarailusng (1
s1sazane barbiturate v¥a thiopentone ilu siu) twszdianazgavinanaaunuaana e
luanneg uanannfuendfiaflusisaraiaasiiu hypotonic §9'liinslvenesinume
sahufunstildaaidae wasgdadaeniduidansrauaidn asda
atracurium wageuee NSS tiaa19tdu wasiiiaasli anesthetic agents dausu in-
dwelling needle »3a cannula t@endudu atracurium agsiavdaavenusazaINIU
needle v%a cannula ffusiiea NSS

nsdaaunanisladen:

[ 1 AaeuTnaliadas peripheral nerve stimulator wagseduuasnisutau naruiia
[ ] Blood gas, vital signs (BP, pulse rate, respiratory rate) respiratory function

[ 1 Hypersensitivity reactions

[ 1 Anaphylactic reaction

a1ns Lisuscasauianuiluinainnisladon:

- mslaFugnAuruaaziainsnauiafluduwiaiiy nauu uardenadunis
mwialauarszuudug lu el

Antidote: Neostigmine
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Propofol injection

nauen General Anaesthetics

suuuuan: enfda 10mg/mL

siativlaf: General anesthesia, Sedation for a mechanically ventilated patlent
st BAUW propofol wiaayWusuag propofol., Auniuwla, nandauainvinain
o, Muarndnduainvinands

Storage: Store between 4° to 25°C (40° to 77°F). Do not freeze. Shake well
before use.

VAL

n1512inaau (induction of anesthesia)

flnaianauaanin 55 Uldenvuia 1.5-2.5 un./an.

flnaianaunndn 55 Ulderaue 1-1.5 ua./nn.
n1s1d5nsziun19ssiuaIugdn (maintenance of anesthesia)

Wivgjauia 4-12 un./nn./2u.

HRvarguianihaniilsadsedindd 3-6 un./an./2u.
ldfnaaulszanaaslasuia3avaiiavinala (sedation of ventilated patients
inICU)

- gndangunnnin 16 fauie 0.3-4 un./an./adu.
Tdnaandszamnatvininnnis (sedation of surgical and diagnostic
procedure) auadazusiu 0.5-1 un./an. daq AvszaunsTviensedu
ANNSAA 1.5-4.5 ua./an./un. d5ussauaumuungsy, fgvaigalsdiuaauuiaen
Ay
fsuviaiaAule: D5LR, D5W, Lactated Ringer’s Injection
Antidote: Physostigmine
a1ns'luvivilsravausaanuilurinannnisloden: ANuFuLdansl, Walawsuis),
Mﬂmmu‘la‘ﬁ’mﬁa 1hafsee, ananuvaaatdandaniay, ﬁa‘lamuwmamv, anng
mamuamwu"l,unau 1euA angdudaudaay ivmlas maanududonoine
taazil&uud , Propofol infusion syndrome  anawu'latugihailsdauinnii 4
un./an./1u. a1avinlutAanile metabolic acidosis M latsiufaIvmy, angiala
fuLa, rhabdomyolysis, anglaiululdangy, saulnunaidanluldangy, dule,
Tanaanadnadiale
nMsinauNanisldun;

[ ] Vital signs(BP, pulse rate)

[JRR[]CrCl

[ ] Blood gas

[ ] Metabolic acidosis

[ ]Zinc levels

[ 1 PRIS(propofol-related infusion syndrome
Drug Interactions:
Avoid use: Azelastine, Orphenadrine, Oxomemazine, Paraldehyde, Pimozide,
Thalidomide
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Dexmedetomidine(Precedex)

nauen intravenous Anesthetic Agents

sduuue: enda 200 mcg/2 mL (100 meg/mL), 200 mcg/50 mL (4 mcg/mL), 400

mcg/100 mL (4 mcg/mL)

aiawivlai: Premedication for anesthetic procedure, Nonintubated patients,

Sedation, Intubated/mechanically ventilated ICU patients for less than 24 hours

aiaviula: -

Pregnancy category: C

Storage: Store at controlled room temperature, 25°C with excursions allowed

from 15 to 30°C

VAL

A1slafiiia premedication
au1a 0.33-0.67 microgram/kg winuaaatdansl 15 w1 naunsvingay vinluw
SUTARAUIALEUTUVINFAL UATAAANULLNAULAIENANFAY LASAILAANT
mausuavuavszudlvatisuian  waziilasanisidviatianala, Tadlugihan
high risk sia myocardial ischemia

n1slafivia Sedation
aulm 1 microgram/kg euene 0.2-0.7 microgram/kg/min viaaiinviaaatdanen
adiju
siatfiay, 1fiilu sedation s¥rinveinedia awake craniotomy, sedation BavuIdaAKIa
Tu ICU stunmmsmﬂ‘lauaﬂuauunwmmﬂm Tinuzinwladiilu postoperative
sedation finsianuuiunin 24 e

ms’lmﬂumszoqmw‘ganmmxmmm
aslvativsalfiasiinvaaatdaadvinlimnusasnsanaugauanay, Asuitunlyd
muadiinduatlussninenisd@nen

fsuaidule: D5W, 0.9%NSS, Lactated Ringer’s Injection

Antidote: -

a1ns'lusiszavaunsamutluinannnislaian: Cardiovascular:

Hypertension, Atrial fibrillation, Bradyarrhythmia Gastrointestinal: Nausea,

Vomiting, Xerostomia Hematologic: Anemia Respiratory: Acidosis, Hypoxia,

Respiratory depression

nsfiaaunanisladun:
[ ] Vital signs(BP, pulse rate) [ ] RR [ ] Oxygen levels [ ] ECG [ ] Neurologic
function

Drug Interactions: enhance the hypotensive effect : Alfuzosin, Amifostine,

Barbiturates

naUKUINAN

60



Phenytoin
nau Anti-epileptic drug
suuuuen: 250 mg/5 ml inj (Dilantin), tablet 50 mg, capsule 100 mg, 10mg/ml
syrup
aiaiv A Status epilepticus, Anticonvulsant, Prevention of seizure following head
trauma/neurosurgery .
aiaviulad: Heart block, Sinus bradycardia uaggilaviuw phenytoin
Pregnancy category: D
aunenTugluai
= Seizure, s¥WivuIanandVAanIsNsTUUlsEaIN ; MsFnuuazasilavdu
- Injectable solution: 100-200 mg IM every 4 hr during surgery and continued
during the postoperative period
- Extended-release phenytoin sodium capsules: 100 mg ORALLY 3 times a day,
usual maintenance dose Aa 100 mg ORALLY 3- 4 ajusiadu, doses up to 200 mg
ORALLY 3 ajssaudrdnily; 1aatudihavildauia 100 mg 3 asssaiu a1asiuaue
&1 300 mg extended-release capsule Juaza59
» Seizure, Generalized Tonic-Clonic and Complex Partial (psychomotor and
temporal Iobe) Seizures
- 100 mg ORALLY 3 m3usiadu, usual maintenance dose fia 100 mg ORALLY 3 - 4
afasiaty, mummmmsmwuimﬂu 200 mg ORALLY 3 a¥esatu dranily; Taalu
@ﬂmm‘tmumvloo mg 3 Assiaty ananuauae 300 mg extended-release
capsule Juazase
=  Status epilepticus
- 10-15 mg/kg 1V loading dose (dasnnsuanensiadglutiu 50 mg/min), auee
100 mg ORALLY w3a IV »n 6 -8 hr
auaenluin
= Seizure, sERINMIAMANAIARATTUTTLUUTERIN; ANTFAIUTan1silasiu
= Extended-release phenytoin sodium capsules: 5 mg/kg/day ORALLY 1meiuiiv
atvasving fu 2 wia 3 dose auale auaengasga 300 mg/day; usual
maintenance dose #a4 to 8 mg/kg/day; L@naTguInNAIN 6 years a1aEadng
Wwavauiasgalulvel 88a300 mg/day
= Seizure, Generalized Tonic-Clonic and Complex Partial (psychomotor and
temporal lobe) Seizures 5 mg/kg/day ORALLY Taauyelu 2-3 a59 anusiaaula
engegalutAu 300 mg/day; usual maintenance dose @a 4 to 8 mg/kg/day;
children over the age of 6 years may require minimum adult dose (300
mg/day)
= Status epilepticus 15 to 20 mg/kg IV loading dose (das1nsuaaen iy 1-3
mg/kg/min)
gsinAule: NSS, Standard diluents inuanlussazaaiii Dextrose Tae
a6
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Phenytoin

ajn'lil"l,s.iﬁeﬂ-szaon'u%amwLﬂuv‘\iumnms’lﬁm:
tAsiiavAuaunaen phenytoin (10-20 mg/L)
Acute Toxicity Drug level > 20 mg/L: aaunensean,

> 30 mg/L: naaviiavineubidssanufu, ihiue

> 40 mg/L: §uau, wangnnazdn, coma

> 100 mg/L: doundiia
Chronic side effect: Gingival hyperplasia, Megaloblastic anemia,
Osteomalacia,Cardiac arrhythmia, Peripheral neuropathy , Hypertrichosis ,Thicken
of facial feature , Vit D deficiency, Idiosyncratic reaction : Skin rash, Stevens
Johnson Syndrome, Hepatitis, Bone marrow suppression

nsinauNan1s 1
[ ] Blood pressure [ ] Vital sign [ ] Liver function test
[ ] Seizure control [ ] Serum albumin []1CBC

Drug Interactions

1. Rifampicin, Folic acid, Theophylline s3ufien15T%e1n1e NG feeding anaazan
WaN135NIUAY Phenytoin

2. Amiodarone, Chloramphenicol, Fluconazole, Isoniazid, Metronidazole, Nifedipine,
Norfloxacin, Omeprazole, Phenobarbital, Warfarin vinluiszsiuen Phenytoin Tuitdaa
Wty wazvilvitAiaiis e
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snan15eisiaslad Infusion pump

o gy o

sansen “eiae” 1af Infusion pump

LCoONoOhsWNE

Muscle relax : cisatracium, Atracurium
Nitropusside

Morphine

Fentanyl

Magnesium sulphate

Norepinephrine (Levophed)
Amiodarone

Propofol

Dexmedetomidinex

s7uMsE7iaTla Infusion pump

LCoOoNo W

Adrenaline injection
Dobutamine

Dopamine

Heparin

Regular Insulin iv form
KCL injection
Dipotassium phosphate
Nicardipine
Nitroglycerin

sramsEiwuzin il Infusion pump

1.
2.
3.

Meropenem
Vancomycin
Amphotericin B
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NOTE

AMsInnauEauAmNLRandasanIsnTuassd TaaIALLIAINAAIAIANITAIWITLRLEN
aavilszinaansgawmsnn (US FDA) gdoutivilssianuadenaaniilu 5 dssianda
Pregnancy Category A, B, C, D uag X

Pregnancy Category A annnisanmlunumanuitlidainundaslumsnalvifa
anufindndsiamsnluassmiialadluiolasinausn wavlifindngiumediznnis
waaliiiunfianuassanisiinanufindnduasvmsnluassadialadluzelesinai
2 uag3 dotlueidnabglulssaniansiassafoausaladidatnolaands

Pregnancy Category B annn1s@nuludaiwuinaidnadliudseinndd bifiaau
W lunsvinlilinanuAailnguassiiaauluassd we'laifins@nmlunyse dotluanai
Fnagludssianiiausaldlugesinssdlsatvdaansie

Pregnancy Category C annmsanmludninuineniidnaglulseinnivinlvifa
anuAndndsadiaauluasssd ua'lifinns@nw1lunywe dotfunisazldenlulseand
Asldifiafinisyssdivannuwneszninglse Taminlaainnisldouazanudassanin
findnduasvisnluasssinfAadssTamininninanudasiaiafinduy

Pregnancy Category D enidnatludssianiifianudaslunmsialvivinany
Anlndsamsaluasss defuenlunaniazldfdaidainisiansanuaiinazaaliiine
Usglaaiannninanudassanmisnluassd desinasidiunisldoiazhadinunsavia
lunstdeniasnelsaviguusedelisnaunsaldeiidaaasaunnninlensaluleua
AuTsaINg

Pregnancy Category X annn1s@nmludaivianus wuineniidnaglulseinnivin
WiAnmuAnlndzasdaauniamsnluassd uasianudeslunisiinanufiadng
unnndsyladinlazuannet defueludssanidadiundvinuldluasifinsssvzaly
JAAAIRnRasdonsss
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